{2
=l
=

SRR
e

F
F
g

FCCRadio Test Report
FCC ID:KA2IR819A1

This report concerns (check one):X|Original Grant[_|Class | Change[ |Class Il Change

Project No. : 1605C069A

Equipment : Wireless AC750 Dual Band Router

Model Name : DIR-819

Applicant . D-LINK Corporation

Address : 17595 Mt. Herrmann, Fountain Valley, California,

United States

Date of Receipt : May 10, 2016

Date of Test . May 10, 2016 ~ Nov. 16, 2016
Issued Date : Nov. 17, 2016
Tested by . BTL Inc.

Testing Engineer ; ‘SAUJJUr} )(!'0«0

(Sha'wn Xiao)

Technical Manager ; 296!«1/{6( /(‘ﬁﬂzo

(David Mao)

Authorized Signatory : gw [/\/\

(Steven Lu)

BTI. INC.

No.3,Jinshagang 1st Road, Shixia,Dalang Town, Dongguan,
Guangdong, China.
TEL: +86-769-8318-3000FAX: +86-769-8319-6000

Report No.: BTL-FCCP-2-1605C069A Page 1 of 228



@’l

&N
R

e

?-//;

3TL

Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable and
that test instruments used has been calibrated with standards traceable to international standard(s) and/or
national standard(s).

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s responsibility
to ensure that additional production units of this model are manufactured with the identical electrical and
mechanical components. BTLshall have no liability for any declarations, inferences or generalizations
drawn by the client or others from BTLissued reports.

BTL’s report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the Federal Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
BTL-self, extracts from the test report shall not be reproduced except in full with BTL’s authorized written
approval.

BTL’s laboratory quality assurance procedures are in compliance with the ISO Guide17025 requirements,
and accredited by the conformity assessment authorities listed in this test report.

Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/ltem(s) mentioned in this
test report is (are) included in the conformity assessment authorities acceptance respective.
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1. CERTIFICATION

Equipment : Wireless AC750 Dual Band Router
Brand Name : D-LINK
Model Name : DIR-819

Applicant . D-LINK Corporation
Manufacturer : D-LINK Corporation
Address : 17595 Mt. Herrmann, Fountain Valley, California, United States

Date of Test : May 10, 2016 ~ Nov. 16, 2016
Test Sample : Engineering Sample
Standard(s) : FCC Part15, Subpart E(15.407) / ANSI C63.10-2013

The above equipment has been tested and found compliance with the requirement of the relative
standards by BTL Inc.

The test data, data evaluation, and equipment configuration contained in our test report (Ref No.
BTL-FCCP-2-1605C069A) were obtained utilizing the test procedures, test instruments, test sites
that has been accredited by the Authority of TAF according to the ISO-17025 quality assessment
standard and technical standard(s).

Report No.: BTL-FCCP-2-1605C069A Page 6 of 228
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2. SUMMARY OF TEST RESULTS

Test procedures according to the technical standard(s):

FCC Part15, Subpart E(15.407)

Standard(s)Section Test Item Judgment Remark
15.207 AC Powgr L.ine. Conducted PASS
missions
15.407(a) 26dB Spectrum Bandwidth PASS
15.407(a) Maximum (f:onducted Output PASS
ower
15.407(a) Power Spectral Density PASS
15.407(a) Radiated Emissions PASS
15.407(b) Band Edge Emissions PASS
15.407(g) Frequency Stability PASS
15.203 Antenna Requirements PASS

NOTE:
(1)” N/A” denotes test is not applicable in this test report.

Report No.: BTL-FCCP-2-1605C069A
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2.1 TEST FACILITY

2.2 MEASUREMENT UNCERTAINTY
Where relevant, the following measurement uncertainty levels have been estimatedfor tests
performed on the EUT as specified in CISPR 16-4-2. The BTL measurement uncertainty is less
than the CISPR 16-4-2 U, requirement.

The test facilities used to collect the test data in this report is at the location of No.3,Jinshagang
1st Road, Shixia, Dalang Town, Dongguan, Guangdong, China.
BTL's test firm number for FCC: 319330

The reported uncertainty of measurement y + U, where expanded uncertainty U is based on
astandard uncertainty multiplied by a coverage factor of k=2, providing a level of confidence of

approximately 95%.
A. Conducted Measurement:
Test Site | Method Measurement Frequency Range U, (dB)
DG-C02 | CISPR 150 KHz~30MHz 1.94
B. Radiated Measurement:
. Measurement Frequency Ant.
Test Site | Method Range H/V U, (dB)
9kHz~30MHz Vv 3.79
9kHz~30MHz H 3.57
30MHz~200MHz V 3.82
30MHz~200MHz H 3.60
200MHz~ 1,000MHz V 3.86
DG-CBO3 | CISPR 200MHz~ 1,000MHz H 3.94
1GHz~18GHz V 3.12
1GHz~18GHz H 3.68
18GHz~40GHz Vv 4.15
18GHz~40GHz H 4.14

Note: Unless specifically mentioned, the uncertainty of measurement has not been taken into
account to declare the compliance or non-compliance to the specification.

Report No.: BTL-FCCP-2-1605C069A
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3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

Equipment Wireless AC750 Dual Band Router
Brand Name D-LINK

Model Name DIR-819

Model Difference N/A

Product Description

Operation Frequency

UNII-1: 5150-5250MHz
UNII-3: 5725-5850MHz

Modulation Type

OFDM

Bit Rate of Transmitter

Up to 433Mbps

Power Source

DC voltage supplied from AC/DC adapter.

Model: S06A12-120A050-C4

Power Rating

I/P: 100-240V~50/60Hz max 0.3A O/P: 12V-—-0.5A

Output Power

Output Power (Max.)for UNII-1

802.11a:17.97dBm
802.11n (20M): 17.89dBm
802.11n (40M): 17.73dBm
802.11ac (20M): 17.97dBm
802.11ac (40M): 17.66dBm
802.11ac (80M): 15.77dBm

Output Power (Max.)for UNII-3

802.11a:18.52dBm
802.11n (20M): 18.34dBm
802.11n (40M): 17.97dBm
802.11ac (20M): 18.21dBm
802.11ac (40M): 18.17dBm
802.11ac (80M): 17.79dBm

Note:

user's manual.

1. For a more detailed features description, please refer to the manufacturer’s specifications or the

Report No.: BTL-FCCP-2-1605C069A

Page 9 of 228



SLL 3&@%31

2. Channel List:

UNII-1 UNII-1 UNII-1
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
36 5180 38 5190 42 5210
40 5200 46 5230
44 5220
48 5240
UNII-3 UNII-3 UNII-3
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
149 5745 151 5755 155 5775
153 5765 159 5795
157 5785
161 5805
165 5825
3. Antenna Specification:
Ant. Brand Model Name Antenna Type | Connector | Gain(dBi) | Length
1 0 0, AG-011400-0517 Dipole N/A 5 100mm

Report No.: BTL-FCCP-2-1605C069A Page 10 of 228
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3.2 DESCRIPTION OF TEST MODES

To investigate the maximum EMI emission characteristics generates from EUT, the test system
was pre-scanning tested base on the consideration of following EUT operation mode or test
configuration mode which possible have effect on EMI emission level. Each of these EUT
operation mode(s) or test configuration mode(s) mentioned above was evaluated respectively.

Pretest Mode Description

Mode 1 TX A Mode/ CH36, CH40, CH48 (UNII-1)
Mode 2 TX N20 Mode/ CH36, CH40, CH48 (UNII-1)
Mode 3 TX N40 Mode/ CH38, CH46 (UNII-1)

Mode 4 TX AC20 Mode/ CH36, CH40, CH48 (UNII-1)
Mode 5 TX AC40 Mode/ CH38, CH46 (UNII-1)

Mode 6 TX AC80 Mode / CH42 (UNII-1)

Mode 7 TX A Mode / CH149,CH157,CH165 (UNII-3)
Mode 8 TX N20 Mode / CH149,CH157,CH165 (UNII-3)
Mode 9 TX N40 Mode / CH151,CH159 (UNII-3)

Mode 10 TX AC20 Mode / CH149,CH157,CH165 (UNII-3)
Mode 11 TX AC40 Mode / CH151,CH159 (UNII-3)
Mode 12 TX AC80 Mode / CH155 (UNII-3)

Mode 13 TX Mode

test as following:

The EUT system operated these modes were found to be the worst case during the pre-scanning

For Conducted Test

Final Test Mode

Description

Mode 13

TX Mode

Report No.: BTL-FCCP-2-1605C069A
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3.3 TABLE OF PARAMETERS OF TEST SOFTWARE SETTING

firmware of the final end product

For Radiated Test
Final Test Mode Description
Mode 1 TX A Mode/ CH36, CH40, CH48 (UNII-1)
Mode 2 TX N20 Mode/ CH36, CH40, CH48 (UNII-1)
Mode 3 TX N40 Mode/ CH38, CH46 (UNII-1)
Mode 4 TX AC20 Mode/ CH36, CH40, CH48 (UNII-1)
Mode 5 TX AC40 Mode/ CH38, CH46 (UNII-1)
Mode 6 TX AC80 Mode / CH42 (UNII-1)
Mode 7 TX A Mode / CH149,CH157,CH165 (UNII-3)
Mode 8 TX N20 Mode / CH149,CH157,CH165 (UNII-3)
Mode 9 TX N40 Mode / CH151,CH159 (UNII-3)
Mode 10 TX AC20 Mode / CH149,CH157,CH165 (UNII-3)
Mode 11 TX AC40 Mode / CH151,CH159 (UNII-3)
Mode 12 TX AC80 Mode / CH155 (UNII-3)

Note:

(1) For radiated below 1GHz test, the 802.11a mode is found to be the worst case and recorded.

During testing channel & power controlling software provided by the customer was used to
control the operating channel as well as the output power level. The RF output power selection
is for the setting of RF output power expected by the customer and is going to be fixed on the

UNII-1 - 1TX
Test Software Version MT76xxE_AP.exe
Frequency (MHz) 5180 5200 5240
A Mode OE OF OE
Frequency (MHz) 5180 5200 5240
N20 Mode OF OE oD
Frequency (MHz) 5190 5230
N40 Mode oD oC
UNII-3 - 1TX
Test Software Version MT76xxE_AP.exe
Frequency (MHz) 5745 5785 5825
A Mode 08 o7 08
Frequency (MHz) 5745 5785 5825
N20 Mode o7 o7 o7
Frequency (MHz) 5755 5795
N40 Mode 05 06

Report No.: BTL-FCCP-2-1605C069A
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UNII-1 - 1TX
Test Software Version MT76xxE_AP.exe
Frequency (MHz) 5180 5200 5240
AC20 Mode OF OF oD
Frequency (MHz) 5190 5230
AC40 Mode OE ocC
Frequency (MHz) 5210
AC80 Mode 09
UNII-3 - 1TX
Test Software Version MT76xxE_AP.exe
Frequency (MHz) 5745 5785 5825
AC20 Mode 06 o7 o7
Frequency (MHz) 5755 5795
AC40 Mode 05 06
Frequency (MHz) 5775
AC80 Mode 0]0)

Report No.: BTL-FCCP-2-1605C069A Page 13 of 228
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3.4BLOCKDIAGRAMSHOWINGTHECONFIGURATIONOFSYSTEMTESTED

___ | Adapter |_1 EUT
AC 100-240V| EUT

_________________________ 21 _________ GroundPlane
:_ To Remote System
|
|

Notebook
(A)

3.5DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or

support units. The following support units or accessories were used to form a representative test
configuration during the tests.

ltem| Equipment | Mfr/Brand | Model/Type No. FCC ID Series No.
A Notebook DELL 745 DOC G7K832X
Iltem| Shielded Type | Ferrite Core Length Note
1 NO NO 1.5m DC Cable
2 NO NO 10m RJ-45 Cable

Report No.: BTL-FCCP-2-1605C069A Page 14 of 228
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4.EMC EMISSION TEST
4.1CONDUCTED EMISSION MEASUREMENT

4.1.1 POWER LINE CONDUCTED EMISSION (Frequency Range 150kHz-30MHz)

Class A (dBuV) Class B (dBuV)
FREQUENCY (MHz) : :
Quasi-peak Average Quasi-peak Average
0.15-0.5 79.00 66.00 66 - 56 * 56 - 46 *
0.50-5.0 73.00 60.00 56.00 46.00
5.0-30.0 73.00 60.00 60.00 50.00
Note:

(1) The tighter limit applies at the band edges.

(2) The limit of " * " marked band means the limitation decreases linearly with the
logarithm of the frequency in the range.

4.1.2 TEST PROCEDURE

a. The EUT was placed 0.8 meters from the horizontal ground plane with EUT being connected
to the power mains through a line impedance stabilization network (LISN). All other support
equipmentspowered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling
impedance for the measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the groundplane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

¢c. I/O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

d. LISN at least 80 cm from nearest part of EUT chassis.

e. For the actual test configuration, please refer to the related Item —EUT Test Photos.

4.1.3DEVIATIONFROMTESTSTANDARD
No deviation

Report No.: BTL-FCCP-2-1605C069A Page 15 of 228
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4.1.4 TESTSETUP

Vertical

J EUT Test Receiver

‘ “ 80cm
1 | ]|

H‘RHH‘RMHM‘Hoﬂznkm
Reference Ground Plane

4.1.5EUT OPERATING CONDITIONS

The EUT was configured for testing in a typical fashion (as a customer would normally use it).The
EUT has been programmed to continuously transmit during test. This operating condition was
tested and used to collect the included data.

The EUT was programmed to be in continuously transmitting/TX Modemode.

4.1.6EUT TEST CONDITIONS
Temperature: 25°CRelative Humidity: 53%Test Voltage: AC 120V/60Hz

4.1.7 TEST RESULTS
Please refer to the Attachment A.

Remark:

(1) All readings are QP Mode value unless otherwise stated AVG in column of'Note ;. If the QP
Mode Measured value compliance with the QP Limits and lower than AVG Limits,the EUT
shall be deemed to meet both QP & AVG Limits and then only QP Mode was measured,
but AVG Mode didn't perform. In this case, a “ * ” marked in AVG Mode column of
Interference Voltage Measured.

(2) Measuring frequency range from 150kHz to 30MHz.

Report No.: BTL-FCCP-2-1605C069A Page 16 of 228
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has to be followed.

4.2.1 RADIATED EMISSION LIMITS

4.2 RADIATED EMISSION MEASUREMENT

20dBc in any 100 kHz bandwidth outside the operating frequency band. In case the emission
fall within the restricted band specified on 15.205(a), then the 15.209(a) limit in the table below

Frequencies Field Strength Measurement Distance
(MHZz) (micorvolts/meter) (meters)
0.009~0.490 2400/F(kHz) 300
0.490~1.705 24000/F (kHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3
Frequencies o Equivalent Field Strength
EIRP Limit (dBm)
(MHZz) at 3m (dBuV/m)
5150-5250 -27 68.3
-27(Note 2) 68.3
57955850 10(Note 2) 105.3
15.6(Note 2) 110.9
27(Note 2) 122.3

Note:

field strength: E =

1. The following formula is used to convert the equipment isotropic radiated power (eirp) to

1000000 30RP ] _
MV/m, where P is the eirp (Watts)

2. According to FCC 16-24,All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz
or more above or below theband edge increasing linearly to 10 dBm/MHz at 25 MHz above or
below the band edge, and from 25MHz above or below the band edge increasing linearly to a
level of 15.6 dBm/MHz at 5 MHz above orbelow the band edge, and from 5 MHz above or
below the band edge increasing linearly to a level of 27dBm/MHz at the band edge.

Report No.: BTL-FCCP-2-1605C069A
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4.2.2 TEST PROCEDURE

a. The measuring distance of 3 m shall be used for measurements. The EUT was placed on the
top of a rotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The
table was rotated 360 degrees to determine the position of the highest radiation.(below 1GHz)

b. The measuring distance of 3 m shall be used for measurements. The EUT was placed on the
top of a rotating table 1.5 meter above the ground at a 3 meter semi-anechoic chamber. The
table was rotated 360 degrees to determine the position of the highest radiation.(above 1GHz)

c. The height of the equipment or of the substitution antenna shall be 0.8m or 1.5m; the height of
the test antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of
the antenna are set to make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the antenna
was tuned to heights find the maximum reading (used Bore sight function).

e. The receiver system was set to peak and average detect function and specified bandwidth
with maximum hold mode when the test frequency is above 1GHz.

f. The initial step in collecting radiated emission data is a receiver peak detector mode
pre-scanning the measurement frequency range. Significant peaks are then marked and then
Quasi Peak detector mode re-measured.

g. All readings are Peak unless otherwise stated QP in column of Note. Peak denotes that the
Peak reading compliance with the QP Limits and then QP Mode measurement didn‘t perform.
(below 1GHz)

h. All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak
Mode Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT
shall be deemed to meet both Peak & AVG Limits and then only Peak Mode was measured,
but AVG Mode didn‘t perform. (above 1GHz)

i. For the actual test configuration, please refer to the related Item —EUT Test Photos.

4.2 3DEVIATIONFROMTESTSTANDARD
No deviation

Report No.: BTL-FCCP-2-1605C069A Page 18 of 228
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4.2 ATESTSETUP
(A) Radiated Emission Test Set-Up Frequency Below 1GHz

odeas

Ground Plane

Receiver

(B) Radiated Emission Test Set-Up Frequency Above 1 GHz

0.8 m

¢0.3m

Amp

Ground Plane

| Receiver
. ]

Report No.: BTL-FCCP-2-1605C069A
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(C) Radiated emissions below 30MHz

Metal Full Soldered Ground Plane

4.2.5EUT OPERATING CONDITIONS

4.2.6EUT TEST CONDITIONS
Temperature: 25°CRelative Humidity: 60%

Spectrum Analyzer
I Receiver

RX Antenna

The EUT tested system was configured as the statements of 4.1.5 unless otherwise a special
operating condition is specified in the follows during the testing.

Test Voltage: AC 120V/60Hz

Report No.: BTL-FCCP-2-1605C069A
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4.2.7 TEST RESULTS (9KHz TO 30MHz)
Please refer to the Attachment B

Remark:

(1) The amplitude of spurious emissions which are attenuated by more than 20 dB below
the permissible value has no need to be reported.

(2) Distance extrapolation factor = 40 log (specific distance / test distance) (dB);

(3) Limit line = specific limits (dBuV) + distance extrapolation factor.

4.2.8 TEST RESULTS(30MHzTO 1000MH2z)
Please refer to the Attachment C.

4.2.9 TEST RESULTS (ABOVE1000MHz)
Please refer to the Attachment D.

Remark:

(1) No limit:This is fundamental signal, the judgment is not applicable.
For fundamental signal judgment was referred to Peak output test.

Report No.: BTL-FCCP-2-1605C069A Page 21 of 228
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5.26dB SPECTRUM BANDWIDTH

5.1APPLIED PROCEDURES / LIMIT

FCC Partl15, Subpart E

- Frequency Range
Test Item Limit (MHz) Result
26 dB Bandwidth 5150-5250 PASS
Bandwidth Minimum 500kHz 6dB
] 5725-5850 PASS
Bandwidth

5.1.1TEST PROCEDURE

the block diagram below,

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in

b. Spectrum Parameters Setting
Attenuation Auto
Span Frequency > 26dB Bandwidth
RBW 300 kHz
VBW 1000 kHz
Detector Peak
Trace Max Hold
Sweep Time Auto

No deviation.

5.1.3TEST SETUP

EUT

5.1.2DEVIATION FROM STANDARD

c. Measured the spectrum width with power higher than 26dB below carrier

SPECTRUM

5.1.5EUT TEST CONDITIONS

5.1.6TEST RESULTS
Please refer to the Attachment E.

5.1.4EUT OPERATION CONDITIONS

Temperature: 25°CRelative Humidity: 60%

ANALYZER

The EUT tested system was configured as the statements of 4.1.5 unless otherwise a special
operating condition is specified in the follows during the testing.

Test Voltage: AC 120V/60Hz

Report No.: BTL-FCCP-2-1605C069A
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6.MAXIMUM CONDUCTED OUTPUT POWER

6.1APPLIED PROCEDURES / LIMIT

FCC Partl15, Subpart E

Test Item Limit Frequ?'\r)chyZ;?ange Result
Fixed:1 Watt (30dBm)
Conducted Output Mobile and portable: 5150-5250 PASS
Power 250mW (24dBm)
1 Watt (30dBm) 5725-5850 PASS

Note: The maximum e.i.r.p atanyelevation angle above 30 degrees as measured from the
horizon must not exceed 125mW(21dBm) - outdoor.

6.1.1TEST PROCEDURE

block diagram below,
b.

a. The EUT was directly connected to the power meter and antenna output port as show in the

Spectrum Parameter Setting
Attenuation Auto
Encompass the entire emissions bandwidth (EBW) ofthe
Span Frequency )
signal
RBW = 1MHz.
VBW = 3MHz.
Detector RMS
Trace Max Hold
Sweep Time auto

c. Test was performed in accordance with method of KDB 789033 DO02.

Report No.: BTL-FCCP-2-1605C069A
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6.1.2DEVIATION FROM STANDARD

No deviation.

6.1.3TEST SETUP

EUT Power Meter

6.1.4EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 unless otherwise a special
operating condition is specified in the follows during the testing.

6.1.5EUT TEST CONDITIONS
Temperature: 25°CRelative Humidity: 60% Test Voltage: AC 120V/60Hz

6.1.6TEST RESULTS
Please refer to the Attachment F.

Report No.: BTL-FCCP-2-1605C069A Page 24 of 228
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7.POWER SPECTRAL DENSITY TEST

7.1APPLIED PROCEDURES / LIMIT

FCC Part15, Subpart E
Frequency
Test Item Limit Range Result
(MHz)
Other then Mobile and
Power Spectral portable:17dBm/MHz 5150-5250 PASS
Density Mobile and portable:11dBm/MHz
30dBm/500kHz 5725-5850 PASS

b.

8.1.1 TEST PROCEDURE

the block diagram below,

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in

Spectrum Parameter

Setting

Attenuation

Auto

Span Frequency

Encompass the entire emissions bandwidth (EBW) ofthe

signal
RBW = 1MHz.
VBW > 3MHz.
Detector RMS
Trace average 100 trace
Sweep Time Auto
Note:

1.For UNII-3, according to KDB publication 789033 D02 General UNII Test Procedures New
Rules v01r02, section II.F.5., it is acceptable to set RBW at 1MHz and VBW at 3MHz if the

spectrum analyzer does not have 500kHz RBW.

2.The value measured with RBW=1MHz is to be added with 10log(500kHz/1MHZz) which is
-3dB. For example, if the measured value is +10dBm using RBW=1MHz (that is

+10dBm/MHz), then the converted value will be +7dBm/500kHz.

Report No.: BTL-FCCP-2-1605C069A
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7.1.1DEVIATION FROM STANDARD

No deviation.

7.1.2TEST SETUP

EUT SPECTRUM
ANALYZER

7.1.3EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 unless otherwise a special
operating condition is specified in the follows during the testing.

7.1.4EUT TEST CONDITIONS

Temperature: 25°CRelative Humidity: 60% Test Voltage: AC 120V/60Hz

7.1.5TEST RESULTS
Please refer to the Attachment H.
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8.FREQUENCY STABILITY MEASUREMENT

8.1APPLIED PROCEDURES / LIMIT

FCC Partl15, Subpart E

Test ltem

Limit

Frequency Range
(MHz)

Result

FSpecified in the
user’'s

the user’s
manualrequency
Stability

manualSpecified in | Specifiedin the user’s

manual

5150-5250

PASS

5725-5850

PASS

8.1.1TEST PROCEDURE

the block diagram below,

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in

b. Spectrum Parameter

Setting

Attenuation

Auto

Span Frequency

Entire absence of modulation emissionsbandwidth

RBW 10 kHz
VBW 10kHz
Sweep Time Auto

nominal value.

No deviation.

d. User manual temperature is0°C~45°C.

8.1.2DEVIATION FROM STANDARD

c. The test extreme voltage is to change the primary supply voltage from 85 to 115 percent of the

Report No.: BTL-FCCP-2-1605C069A
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8.1.3TEST SETUP

8.1.4EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 unless otherwise a special
operating condition is specified in the follows during the testing.

8.1.5EUT TEST CONDITIONS
Temperature: 25°CRelative Humidity: 55%Test Voltage: AC 120V/60Hz

8.1.6TEST RESULTS
Please refer to the Attachment |I.
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9. MEASUREMENT INSTRUMENTS LIST

Conducted Emission Measurement

Iltem| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 | EMI Test Receiver R&S ESCI 100382 Mar. 27, 2017
2 LISN EMCO 3816/2 52765 Mar. 27, 2017
3 50Q Terminator SHX TF2-3G-A 8122901 Mar. 27, 2017

TWO-LINE
4 V-NETWORK R&S ENV216 101447 Mar. 27, 2017
. RG223(9KHz-30
5 Cable emci MHz)(5m) N/A Mar. 10, 2017
Measurement EZ-EMC
6 Software Farad Ver.NB-03A1-01 N/A N/A
Radiated Emission Measurement

Iltem| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 Antenna Schwarbeck VULB9160 9160-3232 Mar. 27, 2017
2 Amplifier HP 8447D 2944A09673 Oct. 20, 2017
3 Receiver AGILENT N9038A MY52130039 Sep. 04, 2017
4 Test Cable emi LMR-400(30MHz- C-01 Jun. 26, 2017

1GHz)
5 Controller CT SC100 N/A N/A
6 Position Control MF MF-7802 MF780208416 N/A
Measurement EZ-EMC
! Software Farad Ver.NB-03A1-01 N/A N/A
8 Antenna ETS 3115 00075789 Mar. 27, 2017
9 Amplifier Agilent 8449B 3008A02274 Nov. 01, 2017
EMC104-SM-SM-
10 Test Cable emci 10000(1GHz-26.5 C-68 Jun. 26, 2017
GHz)
19 | Broad-Band Hom | o o beck |  BBHA9170 9170319 Mar. 27, 2017
Antenna
Microwave EMC
12 | Preamplifier With INSTRUMENT EMC2654045 |980039 & HAO1| Mar. 27, 2017
Adaptor
13 | EMI Test Receiver R&S ESCI 100895 Mar. 27, 2017
14 A‘;:"’e Loop R&S HFH2-22 830749/020 | Sep. 07,2017
ntenna

Report No.: BTL-FCCP-2-1605C069A
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Spectrum BandwidthMeasurement

Item

Kind of Equipment

Manufacturer

Type No.

Serial No.

Calibrated until

Spectrum Analyzer

R&S

FSP40

100185

Sep. 04, 2017

Maximum Conducted Output Power Measurement

Tester

Iltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 Power Meter ANRITSU ML2495A 1128009 Apr. 26, 2017
5 P“'Ssgnpsg‘r”er ANRITSU MA2411B | 1027500 Apr. 26, 2017

Power Spectral Density Measurement

Iltem| Kind of Equipment Manufacturer Type No. Serial No. Calibrated until

1 | Spectrum Analyzer R&S FSP40 100185 Sep. 04, 2017
Frequency Stability Measurement

Iltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S FSP40 100185 Sep. 04, 2017
o | Precision Oven HOLINK H-T-1F-D | BA03101701 | May 22, 2017

Remark: "N/A” denotes no model name, serial no. or calibration specified.
All calibration period of equipment list is one year.
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10.EUT TEST PHOTOS

Conducted Measurement Photos
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Radiated Measurement Photos

9KHz to 30MHz
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Radiated Measurement Photos

30MHz to 1000MHz
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Radiated Measurement Photos

Above 1000MHz
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ATTACHMENTA -CONDUCTED EMISSION
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|Test Mode: TX MODE |
Line
80 dbuv
e
e
. N“N-.‘--..\_
2 \
4 |
T
\ k
0
015 050 00 500 1000 30.000:Hz)
MHz dBuV dB dBuV dBuV dB Detector Comment
1 % (.1500 41.81 9. 52 51. 33 66.00 -14.67 Peak
2 0.1740 39.48 9. 52 49. 00 64.77 -15.77 Peak
3 0.1945 37.21 9. 53 46. T4 63. 84 -17. 10 Peak
4 0. 2640 3b. 46 0. b3 44.99 61. 63 -16. 64 Peak
h (. 4860 27_49 9. 63 37.12 h6. 24 -19.12 Peak
6 6. 1820 27.15 10. 08 37.23 60.00 -22.77 Peak

Note: The test result has included the cable loss.
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Note: The test result has included the cable loss.

|Test Mode: TX MODE |
Neutral
80 dbuv
e
e
— \\"‘“‘-\__
1 2 \
4 |
40 i
™ 5
1
L
0
015 050 00 500 1000 30.000:Hz)
Reading Correct Measure . -
No. Frea. Level Factor ment Limit Margin
MHz dBuV dB dBuV dBuV dB Detector Comment

1 % (0.1500 41.53 9. 52 51. 05 66.00 -14.95 Peak
2 0.1740 40.14 9. 44 49. 58 64.77 -15.19 Peak
3 0. 1980 38.05 9. 52 47. D7 63. 69 -16. 12 Peak
4 0. 2640 34.27 0. b3 43. 80 61. 63 -17. 83 Peak
h 0. 4700 25 38 9_44 3482 h6. hi -21.69 Peak
6 5.9580 23.99 9. 97 33. 96 60.00 -26.04 Peak
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ATTACHMENTB -RADIATED EMISSION (9KHZ TO 30MH2Z)
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|Test Mode: TX MODE |
Ant 0°
1600 dBuW/m
150
140
130
120
110
100
Ll
20
70 !
|1} ®
50 H
®
40
k1]
20
10
0o
0.009 IMHz] 0150
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBu dB dBu'Yim dBulim dB Detector Comment
1 00112 4535 24 05 6940 14662 -77.22 peak
2" 0.0112 3450 24.05 5855 126.62 -63.07 AVG
3 0.0197 41.18 2354 6472 14172 -77.00 peak
4 0.0197 29.00 2354 5254 12172 -69.18 AVG
5 0.0368 3724 2145 5869 13629 -7760 peak
6 0.0368 2350 21.45 4495 11629 -T1.34 AVG
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|Test Mode: TX MODE |
Ant 0°
160.0  dBuN/m
150
140
130
120
110
100
[0
£0
70
&0 1
50 2 3
40 x
30
20
10
0o
0.150 0.5 MHz] 5 20,000
Reading Correct Measure- )
No. Mk.  Freq.  Level Factor  ment Limit ~ Margin
MHz dBuV dB dBulim dBulfm dB Detector  Comment
1 0.2304 3524 18.67 5391 12036 -66.45 peak
2 0.2304 2270 18.67 4137 10036 -5B399 AVG
3" 21552 29.40 17.71 471 6954 2243 QP
4 4 2466 2140 18.24 3964 6954 -2990 QP
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|Test Mode: TX MODE |
Ant 90°
160.0  dEuWFm
150
140
130
120
110
100
Ll
20
70 ! 3
&0 ¥ 5
50 =
3
40 X
an
20
10
0o
0.009 IMHz] 0150

Reading Correct Measure- )

Mo. Mk. Freq.  Level Factor ment Limit ~ Margin
MHz dBuV dB dBu\fm dButm dB Detector  Comment

1 0.0137 43.59 23.90 6749 14487 -77.38 peak
2" 0.0137 32.50 23.90 5640 12487 -68.47 AVG
3 0.0232 3923 2313 6236 14030 -77.94 peak
4 0.0232 28.20 2313 51.33 12030 -6397 AVG
5 0.0487 31.68 19.958 5166 13385 -6219 peak
6 0.0487 20,10 19.98 4008 11385 -T377 AVG
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|Test Mode: TX MODE |
Ant 90°
160.0  dBWN/m
150
140
130
120
1o
100
50
20
70
0 1
50 > .
40 b
®
a0
20
10
0.0
0.150 05 iMHz) 5 J0.000
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBu/ db dBuVim  dBuV/m dB Detector  Comment
1 02391 3470 18.66 5336 12003 -6667 peak
2 02391 21.80 18.66 4046 10003 5957 AVG
3 " 22367 28.00 17.60 4560 6954 -2394 QP
4 82351 19.00 16.15 3515 6954 3439 QP
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ATTACHMENTC -RADIATED EMISSION (30MHZ TO 1000MHZ)
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[Test Mode: UNII-1/TX A Mode 5180MHz |
Vertical
80 dBuVim
|
wl [ |
2 I |
a 4 - |
0
000 12700 2400 32100 41800 51500 61200 T09.00 806 .00 1000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
Milz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 # 36.7900 49.35 -13.85 35. 50 40.00 -4.50 QP
2 b4. 7350 48.33 -13. 41 34. 92 40.00 -5.08 Peak
3 79.4700 43.97 -16. 04 27.93 40.00 -12.07 Peak
4 116. 8150 41. 26 -13. 83 27. 43 43. b0 -16. 07 Peak
5] 254. 0700 35. 24 -14. 41 20. 83 46.00 -25.17 Peak
6 579. 9900 32. 68 -6. 83 25.85 46.00 -20.15 Peak
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|Test Mode: UNII-1/TX A Mode 5180MHz |
Horizontal
80 dBuVim
|
40 | 3
[
2
3 5 6
X | ¥
0
3000 12700 22400 321 .00 418.00 515.00 612.00 T09.00 806.00 1000.00
o)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MH=z dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 36. 7900 41.53 -13. 85 27. 68 40. 00 -12. 32 Peak
2 56. 1900 41.12 -13. 26 27. 86 40. 00 -12. 14 Peak
3 111. 4800 37. 68 —14. 46 23. 22 43. b0 -20. 28 Peak
4 % 227. 8800 51.98 -13.72 38. 26 46. 00 -7.74 Pealk
b 314. 2100 34. 59 -10. 79 23.80 46. 00 -22.20 Peak
6 485. 9000 33. 49 -9.87 23. 62 46. 00 -22.38 Peak
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|Test Mode: UNII-1/TX A Mode 5200MHz |
Vertical
80 dBuVim
I |
40 I
2 I |
5 4
ks 3
\/ ‘Ww
o ‘
30.00 12700 24 00 32100 418.00 51500 61200 ‘T09.00 808.00 1000.00
OlHz)
No. Freq. Eg?gi ne gg?{:ggt zgiiure Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 36. 7900 49. 46 -13.85 35.61 40. 00 -4. 39 QP
2 54. 2500 48. 28 -13. 49 34. 79 40. 00 -b.21 Peak
3 78. 9860 4442 -16. 09 28. 33 40. 00 -11. 67 Peak
4 113. 9050 43. 45 -14. 18 29. 27 43. 50 -14. 23 Peak
5 163. 3750 34. 05 -12. 23 21. 82 43. 50 -21. 68 Peak
6 220. 1200 40. 27 -14. 39 25. 88 46. 00 -20.12 Peak
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|Test Mode: UNII-1/TX A Mode 5200MHz |
Horizontal
80 dBuVim
|
40 I |
[
1 3
x 2 X .
0
3000 12700 22400 321 .00 418.00 515.00 612.00 T09.00 806.00 1000.00
o)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MH=z dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 41. 6400 35.656 -13. 52 22.13 40. 00 —-17. 87 Peak
2 79.4700 35.94 -16. 04 19. 90 40. 00 -20.10 Peak
3 199. 7500 36. 15 —-14. 63 21. 62 43. b0 —-21. 88 Peak
4 % 228. 36560 0. 78 -13. 68 37.10 46. 00 -8. 90 Pealk
b 239. 5200 40. 17 -13.95 26. 22 46. 00 -19.78 Peak
6 773. 5000 29. 38 -1.90 27. 48 46. 00 —-18.52 Peak
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|Test Mode: UNII-1/TX A Mode 5240MHz |
Vertical
80 dBuVim
I
I

wi‘«w

(1]
30.00 12700 24 00 32100 418.00 51500 61200 ‘T09.00 808.00 1000.00
OlHz)
No. Freq. Eg?gi ne gg?{:ggt zgiiure Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 36. 7900 49. 30 -13.85 35. 45 40. 00 -4. 55 QP
2 5b. 2200 46. 44 -13. 33 33.11 40. 00 -6. 89 Peak
3 78. 5000 42.78 -16. 14 26. 64 40. 00 -13. 36 Peak
4 112. 4500 43. 06 -14. 35 28.71 43. 50 -14.79 Peak
5 220. 1200 34. 07 -14. 39 19. 68 46. 00 -26. 32 Peak
6 261. 1600 36. 62 -14. 40 22. 22 46. 00 -23.78 Peak

Report No.: BTL-FCCP-2-1605C069A

Page 48 of 228



3TL

GN

&)
P RER

i

P

|Test Mode: UNII-1/TX A Mode 5240MHz |
Horizontal
80 dBuVim
I |
40 | 2
(]
| 4 M
m [ 1
1
0
3000 12700 22400 321 .00 418.00 515.00 612.00 T09.00 806.00 1000.00
o)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MH=z dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 36. 7900 35.77 -13. 85 21.92 40. 00 —-18. 08 Peak
2 % 226. 4250 b2. 5bH -13. 85 38. 70 46. 00 -7.30 Peak
3 236. 6100 42. 08 -13. 82 28. 26 46. 00 -17.74 Peak
4 344. 7650 34.94 —-11. 49 23. 45 46. 00 —-22. 55 Pealk
b 773. 50060 29. 22 -1.90 27. 32 46. 00 —18. 68 Peak
6 823. 9450 29. 58 —-1.48 28. 10 46. 00 -17.90 Peak
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|Test Mode: UNII-3/TX A Mode 5745MHz |
Vertical
80 dBuVim
I |
40 I
2 |
4 5
1 LJT‘IE
o ‘
30.00 12700 24 00 32100 418.00 51500 61200 ‘T09.00 808.00 1000.00
OlHz)
No. Freq. Eggging gg?{:ggt zgiiure Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 36. 7900 49. 97 -13.85 36. 12 40. 00 -3.88 QP
2 54. 2500 48. 26 -13. 49 34. 77 40. 00 -b. 23 Peak
3 67. 8300 40.25 —-15. 87 24. 38 40. 00 -15. 62 Peak
4 78. 5000 44.40 -16. 14 28. 26 40. 00 -11.74 Peak
5 114. 3900 42. 41 -14. 12 28. 29 43. 50 -15. 21 Peak
6 226.9100 35.73 -13. 80 21.93 46. 00 -24. 07 Peak
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|Test Mode: UNII-3/TX A Mode 5745MHz |
Horizontal
80 dBuVim
I |
40 I
1
2 5
1 A
¥
0
3000 12700 22400 321 .00 418.00 515.00 612.00 T09.00 806.00 1000.00
o)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MH=z dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 40. 6699 38.76 -13.72 25. 04 40. 00 —-14. 96 Peak
2 112. 4500 36. 93 —-14. 35 22. 58 43. b0 -20. 92 Peak
3 220. 1200 46. 11 -14. 39 31. 72 46. 00 -14. 28 Peak
4 % 231. 7600 49. 37 -13. 61 35. 76 46. 00 -10. 24 Pealk
b 349. 6150 35. 76 -11. 61 24. 15 46. 00 -21. 85 Peak
6 773.5000 29. 74 -1.90 27.84 46. 00 -18. 16 Peak
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|Test Mode: UNII-3/TX A Mode 5785MHz |
Vertical
80 dBuVim
I
wof [
2 —I

MRt
W

AP o

(1]
30.00 12700 24 00 32100 418.00 51500 61200 ‘T09.00 808.00 1000.00
OlHz)
No. Freq. Eg?gi ne gg?{:ggt zgiiure Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 37. 2750 49. 39 -13.95 35. 44 40. 00 -4. 56 QP
2 56. 1900 46. 81 -13. 26 33. bb 40. 00 -6. 45 Peak
3 78. 5000 42.50 -16. 14 26. 36 40. 00 -13. 64 Peak
4 112.9350 41. 37 -14. 29 27. 08 43. 50 -16. 42 Peak
5 135. 2450 36. 79 -13. 10 23. 69 43. 50 -19. 81 Peak
6 230. 3050 35.79 -13. 55 22.24 46. 00 -23.76 Peak
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|Test Mode: UNII-3/TX A Mode 5785MHz |
Horizontal
80 dBuVim
|
40 I
5
1 4 MM
| 11
0
3000 12700 22400 321 .00 418.00 515.00 612.00 T09.00 806.00 1000.00
o)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MH=z dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 110. 9950 37. 30 —14. 52 22.78 43. b0 -20.72 Peak
2 223. 0300 49. 35 -14. 14 36. 21 46. 00 -10.79 Peak
3 * 231. 7600 49. 18 -13.61 36. 57 46. 00 -10. 43 Peak
4 305. 9650 35. 30 -10. 60 24.70 46. 00 -21. 30 Pealk
b 352. 5250 36. 62 —-11. 45 26. 17 46. 00 —-20. 83 Peak
6 773. 50060 30. 68 -1.90 28.78 46. 00 -17.22 Peak

Report No.: BTL-FCCP-2-1605C069A

Page 53 of 228



3TL

GN

&)
P RER

i

P

|Test Mode: UNII-3/TX A Mode 5825MHz |
Vertical
80 dBuVim
I |
40 [
2 1
3, 6
\ﬁj x
0
3000 12700 22400 32100 41800 5i500 61200 70000 80600 1000.00
OHz)
No. Freq  fotdie Correct Meare iy yargin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 36.7900 50.00 -13.85 36. 15 40.00 -3.85 QP
2 54. 2500 48. 46 -13.49  34.97 40.00 -5.03 Peak
3 79. 4700 44. 29 ~16.04  28.25 40.00 -11.75 Peak
4 113. 9050 41. 19 -14.18  27.01 43.50 -16.49 Peak
5 250. 1900 35. 64 -14.40 21.24 46.00 -24.76 Peak
6 579. 9900 36. 31 -6.83 29. 48 46.00 -16.52 Peak
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|Test Mode: UNII-3/TX A Mode 5825MHz |
Horizontal
60 dDuVim
I |
40 [
6
4
1 5
|
0
3000 12700 22400 32100 #1600 5i500 61200 70800 80600 100000
OHz)
No. Freq  fotdie Correct Meare iy yargin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 110. 9950 37. 30 -14.52  22.78 43.50 -20.72 Peak
2 * 2249700 50. 96 -13.97  36.99 46.00 -9.01 Peak
3 231. 7600 49. 18 ~13.61 35. 57 46.00 -10.43 Peak
4 352. 5250 36. 62 -11. 45 25. 17 46.00 -20.83 Peak
5 478. 1400 32. 27 -9.59 22. 68 46.00 -23.32 Peak
6 773. 5050 30. 68 -1.90 28. 78 46.00 -17.22 Peak
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ATTACHMENTD -RADIATED EMISSION (ABOVE 1000MHZ)
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Orthogonal Axis: (X
Test Mode: UNII-1/ TX A Mode 5180MHz
Vertical
115 dBuVim
3
X
4
/pww—»s
/ \
. // \\
o ,/ \M
_,_/)( s
»
513000 514000 515000 516000 517000 518000 519000 520000 521000 5230 .00
OlHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 24. 81 40. 90 65. 71 68.30 -2.59 Peak
2 5150. 0000 11.12 40. 90 52.02 54.00 -1.98 AVG
3 5174. 4000 66. b6 40. 99 107. 55 68.30 39.25 Peak No Limit
4 *# 5187. 4000 57. 03 41. 03 98. 06 54.00 44.06 AVG No Limit
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GN
S
P RER

R e

3TL

W=
Orthogonal Axis: (X
Test Mode: UNII-1/ TX A Mode 5180MHz
Vertical
80 dDuVim
2
X
1
40 X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10361. 1000 28. 42 11. 10 39. 52 54.00 -14.48 AVG
2 10362. 6000 36. 10 11. 10 47. 20 68.30 -21.10 Peak
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3TL

GN

&)
P RER

i

P

Orthogonal Axis: (X

Test Mode: UNII-1/ TX A Mode 5180MHz
Horizontal
115 dDuVim
4
X
3
i f-—\_\\
X J \"
. //
»
513000 5140.00 515000 5160.00 517000 5180.00 5190.00 5200.00 521000 5230.00
ulHz)
Reading Correct Measure I .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 8. 68 40. 90 49. 58 68.30 -18.72 Peak
2 5150. 0000 -0. 34 40. 90 40. 56 54.00 -13.44 AVG
3 # 5181. 3000 42.75 41. 01 83.76 54.00 29.76 AVG No Limit
4 5181. 4000 53. 01 41. 01 94. 02 68.30 25.72 Peak No Limit
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GN
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R e

3TL

W=
Orthogonal Axis: (X
Test Mode: UNII-1/ TX A Mode 5180MHz
Horizontal
80 dDuVim
2
X
1
40 *x
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10360. 4000 29. 17 11. 11 40. 28 54.00 -13.72 AVG
2 10361. 8000 36. 45 11. 10 47. 55 68.30 -20.75 Peak
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3TL

GN
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P RER

R e

P

Orthogonal Axis: (X
Test Mode: UNII-1/ TX A Mode 5200MHz
Vertical
115 dDuVim
1
x

¥ . o

S

= \\
k-
515000 5160.00 517000 5180.00 5190.00 5200.00 521000 522000 5230.00 5250.00
ulHz)
Reading Correct Measure .
No. Freq. Level Factor ment Margin
MHz dBuV,/m dB dBuV/m Detector Comment

1 5193. 2000 65. 91 41. 05 106. 96 38. 66 Peak No Limit
2 * 5207. 4000 bb. 31 41. 09 96. 40 42. 40 AVG No Limit
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R e

3TL

W=
Orthogonal Axis: (X
Test Mode: UNII-1/ TX A Mode 5200MHz
Vertical
80 dDuVim
Z
X
1
40 x
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10400. 8000 28. 76 11. 05 39. 81 54.00 -14.19 AVG
2 10401. 6000 35. 47 11. 05 46. 52 68.30 -21.78 Peak

Report No.: BTL-FCCP-2-1605C069A Page 62 of 228



3TL

GN
S
P RER

R e

P

Orthogonal Axis: (X
Test Mode: UNII-1/ TX A Mode 5200MHz
Horizontal
115 dBuVim
1
x
2
7S

J

k-
515000 5160.00 517000 5180.00 5190.00 5200.00 521000 522000 5230.00 5250.00
ulHz)
Reading Correct Measure I .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment

1 5195. 2000 57. 07 41. 05 98.12 68. 30 29. 82 Peak No Limit
2 * 5198. 9000 46. 95 41. 07 88. 02 54. 00 34. 02 AVG No Limit
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3TL

Orthogonal Axis: (X

Test Mode: UNII-1/ TX A Mode 5200MHz
Horizontal
80 dDuVim
1
X
2
40 X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 10398. 6000 36. 79 11. 05 47. 84 68.30 -20.46 Peak
2 * 10401. 2000 28. 48 11. 05 39. 53 54.00 -14.47 AVG
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3TL

GN
S
P RER

R e

P

Orthogonal Axis:

X

Test Mode: UNII-1/ TX A Mode 5240MHz
Vertical
115 dDuVim
1
»
2
f’ h Y
/ \\-\
__.---"",
»
5189000 5200.00 521000 5230.00 5240.00 5250.00 5260.00 52T0.00 5280.00
ulHz)
Reading Correct Measure I .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment
1 5236. 1000 63. b1 41. 19 104. 70 68.30 36.40 Peak No Limit
2 % 5247. 3000 53.75 41. 23 94. 98 54.00 40.98 AVG No Limit
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3TL

Orthogonal Axis: (X

Test Mode: UNII-1/ TX A Mode 5240MHz
Vertical
80 dDuVim
1
X
2
40 X
(1]
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 10477. 1000 37. 92 10. 94 48. 86 68. 30 -19. 44 Feak
2 * 10482. 4000 29. 63 10. 93 40. b6 54. 00 -13. 44 AVG
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3TL

GN
S
P RER

R gt

P

Orthogonal Axis: (X
Test Mode: UNII-1/ TX A Mode 5240MHz
Horizontal
115 dBuVim
2
A
1
™

J

;i

\

k-
5189000 5200.00 521000 5220.00 5230.00 5240.00 5250.00 5260.00 52T0.00 5280.00
OlHz)
No. Freq. Egegi ne gg?{;ggt zgﬁiure Limit Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5241. 2000 43. 75 41. 21 84. 96 54. 00 30. 96 AVG No Limit
2 5242. 8000 53. 33 41. 21 94. 54 68. 30 26. 24 Peak No Limit
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3TL

Orthogonal Axis: (X

Test Mode: UNII-1/ TX A Mode 5240MHz
Horizontal
80 dDuVim
|
X
2
40 X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 10477. 9000 35. 33 10. 94 46. 27 68.30 -22.03 Peak
2 * 10481. 4000 28. 17 10. 94 39.11 54.00 -14.89 AVG
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3TL

GN

&)
P RER

i

P

Orthogonal Axis: (X

Test Mode: UNII-1/ TX N20 Mode 5180MHz
Vertical
115 dBuVim
3
F.
4
™

2

N

o e

513000 514000 515000 516000 517000 518000 519000 520000 521000
OlHz)
No. Freq. Egegi ne gg?{;ggt zgﬁiure Limit Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment

1 5150. 0000 13. 38 40. 90 b4. 28 68. 30 -14.02 Peak
2 5150. 0000 3. 83 40. 90 44. 73 54. 00 -9.27 AVG
3 5183. 5000 63. 56 41. 02 104. 658 68. 30 36. 28 Peak No Limit
4 * 5187. 0000 55. 68 41. 03 96. 71 54. 00 42. 71 AVG No Limit
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3TL

W=
Orthogonal Axis: (X
Test Mode: UNII-1/ TX N20 Mode 5180MHz
Vertical
80 dDuVim
Z
X
40 1
X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10362. 6000 26. 81 11. 10 37.91 54.00 -16.09 AVG
2 10363. 1000 35. 43 11. 10 46. 53 68.30 -21.77 Peak
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3TL

GN

&)
P RER

i

P

Orthogonal Axis: (X

Test Mode: UNII-1/ TX N20 Mode 5180MHz
Horizontal
115 dDuVim

3

o8

4

™ ‘
l
x
o
[ S~
»
513000 5140.00 515000 5160.00 517000 5180.00 5190.00 5200.00 521000 5230.00
ulHz)
Reading Correct Measure I .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment

1 5150. 0000 9. 72 40. 90 50. 62 68.30 -17.68 Peak
2 5150. 0000 -0. 03 40. 90 40. 87 54.00 -13.13 AVG
3 5180. 5000 55. 44 41. 01 96. 45 68.30 28.15 Peak No Limit
4 # 5181. 6000 45. 65 41. 01 86. 66 54.00 32.66 AVG No Limit
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3TL

Orthogonal Axis: (X

Test Mode: UNII-1/ TX N20 Mode 5180MHz
Horizontal
80 dDuVim
2
X
40 1
X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10362. 0000 25. 14 11. 10 36. 24 54.00 -17.76 AVG
2 10364. 8000 34. 09 11. 10 45.19 68.30 -23.11 Peak
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3TL

Orthogonal Axis: (X
Test Mode: UNII-1/ TX N20 Mode 5200MHz
Vertical
115 dDuVim

— 1

™
1 T
k-
515000 5160.00 517000 5180.00 5190.00 5200.00 521000 522000 5230.00 5250.00
OlHz)
Reading Correct Measure I .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment

1 5193. 1000 60. 47 41. 05 101. 62 68. 30 33.22 Peak No Limit
2 * 5197. 2000 50. 97 41. 06 92.03 54. 00 38. 03 AVG No Limit
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3TL

Orthogonal Axis: (X

Test Mode: UNII-1/ TX N20 Mode 5200MHz
Vertical
80 dDuVim
1
X
40 r 4
X
(1]
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 10395. 2000 36. 18 11. 06 47. 24 68. 30 -21. 06 Feak
2 * 10399. 8000 25. 38 11. 05 36. 43 54. 00 -17. b7 AVG
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GN
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P RER

R e

P

3TL

Orthogonal Axis: (X
Test Mode: UNII-1/ TX N20 Mode 5200MHz
Horizontal
115 dBuVim
2

1

™
|
|
___..--"'/ \___
k-
515000 5160.00 517000 5180.00 5190.00 5200.00 521000 522000 5230.00 5250.00
ulHz)
Reading Correct Measure I .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment

1 5200. 5000 54. 06 41. 07 95.13 68. 30 26. 83 Peak No Limit
2 * 5201. 6000 43. 92 41. 08 856. 00 54. 00 31. 00 AVG No Limit
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3TL

Orthogonal Axis: (X

Test Mode: UNII-1/ TX N20 Mode 5200MHz
Horizontal
80 dDuVim
1
X
40 ->
X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 10397. 2000 36. 82 11. 05 47. 87 68.30 -20.43 Peak
2 * 10399. 7000 26. 31 11. 05 37. 36 54.00 -16.64 AVG
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R e

P

3TL

Orthogonal Axis: (X
Test Mode: UNII-1/ TX N20 Mode 5240MHz
Vertical
115 dDuVim
2
X

1T

™
__.--/- T
k-
5189000 5200.00 521000 5230.00 5240.00 5250.00 5260.00 52T0.00 5280.00
ulHz)
Reading Correct Measure I .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment

1 * 5241. 7000 51. 17 41. 21 92. 38 54. 00 38. 38 AVG No Limit
2 5242. 9000 61. 28 41. 21 102. 49 68. 30 34.19 Peak No Limit
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3TL

Orthogonal Axis: (X

Test Mode: UNII-1/ TX N20 Mode 5240MHz
Vertical
80 dDuVim
1
X
40 2
X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 10479. 4000 36. 77 10. 94 47.71 68.30 -20.59 Peak
2 * 10483. 0000 26. 78 10. 93 37.71 54.00 -16.29 AVG
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3TL

GN
S
P RER

R e

P

Orthogonal Axis:

X

Test Mode: UNII-1/ TX N20 Mode 5240MHz
Horizontal
115 dDuVim
2
X
1
4 A
»
5189000 5200.00 521000 5230.00 5240.00 5250.00 5260.00 52T0.00 5280.00
ulHz)
Reading Correct Measure I .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment
1 *# 5238.5000 39.07 41. 20 80. 27 54.00 26.27 AVG No Limit
2 5243. 1000 48. 73 41. 21 89.94 68.30 21.64 Peak No Limit
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3TL

Orthogonal Axis: (X

Test Mode: UNII-1/ TX N20 Mode 5240MHz
Horizontal
80 dDuVim
2
X
40 4
X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10482. 7000 26. 50 10. 93 37.43 54.00 -16.57 AVG
2 10484. 1000 37. 18 10. 93 48.11 68.30 -20.19 Peak
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3TL

GN
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P RER

i

P

Orthogonal Axis: (X

Test Mode: UNII-1/ TX N40 Mode 5190MHz
Vertical
115 dDuVim
3
X
4
I
™

1

X /

2 (/—/ \\\

-
k-
508000 5110.00 513000 5150.00 517000 51890.00 521000 5230.00 5250.00 5280.00
ulHz)
Reading Correct Measure I .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment

1 5150. 0000 17. 90 40. 90 58. 80 68. 30 -9. 50 Peak
2 5150. 0000 6. 97 40. 90 47. 87 54. 00 -6.13 AVG
3 5174. 2000 62. 51 40. 98 103. 49 68. 30 36.19 Peak No Limit
4 * 5206. 6000 51. 71 41. 09 92. 80 54. 00 38. 80 AVG No Limit
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3TL

Orthogonal Axis: (X

Test Mode: UNII-1/ TX N40 Mode 5190MHz
Vertical
80 dDuVim
1
X
40 2
X
(1]
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 10376. 0000 36. 48 11. 08 47. b6 68. 30 -20.74 Feak
2 * 10381. 2000 24. 11 11. 08 36.19 54. 00 -18. 81 AVG
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3TL

GN

&)
P RER

i

P

Orthogonal Axis: (X

Test Mode: UNII-1/ TX N40 Mode 5190MHz
Horizontal
115 dDuVim
3
X
4
Il

1

X t

4 L

»
508000 5110.00 513000 5150.00 517000 51890.00 521000 5230.00 5250.00 5280.00
ulHz)
Reading Correct Measure I .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment

1 5150. 0000 8. 24 40. 90 49. 14 68.30 -19.16 Peak
2 5150. 0000 -0. 29 40. 90 40. 61 54.00 -13.39 AVG
3 5202. 8000 45. 91 41. 08 86. 99 68. 30 18. 69 Peak No Limit
4 *# 5206. 4000 35. 57 41. 09 76. 66 54.00 22.66 AVG No Limit
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3TL

Orthogonal Axis: (X

Test Mode: UNII-1/ TX N40 Mode 5190MHz
Horizontal
80 dDuVim
1
X
40 2
X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 10380. 6000 36. 84 11. 08 47.92 68.30 -20.38 Peak
2 * 10382. 6000 24. 10 11. 07 35.17 54.00 -18.83 AVG
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3TL

Orthogonal Axis: (X
Test Mode: UNII-1/ TX N40 Mode 5230MHz
Vertical
115 dDuVim
1
X

™
_‘..---"'-"_, ‘\‘h—"""
k-
513000 5150.00 517000 5190.00 5210.00 5230.00 5250.00 52T0.00 5280.00 5330.00
ulHz)
Reading Correct Measure I .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment

1 5224. 4000 57. 99 41. 15 99. 14 68. 30 30. 84 Peak No Limit
2 * 5246. 2000 47. 38 41. 22 88. 60 54. 00 34. 60 AVG No Limit
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3TL

Orthogonal Axis: (X

Test Mode: UNII-1/ TX N40 Mode 5230MHz
Vertical
80 dDuVim
1
X
40
2
X
(1]
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 10460. 2000 33. 01 10. 97 43. 98 68. 30 -24. 32 Feak
2 * 10461. 3000 23. 03 10. 96 33.99 54. 00 -20. 01 AVG
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3TL

Orthogonal Axis: (X
Test Mode: UNII-1/ TX N40 Mode 5230MHz
Horizontal
115 dBuVim
1
X

\
N

k-
513000 515000 SI7000 519000 521000 573000 525000 527000 529000 2 533000
OlHz)
No. Freq. Egegi ne gg?{;ggt zgﬁiure Limit Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment
1 5227. 2000 46. 09 41. 16 87. 25 68. 30 18. 95 Peak No Limit
2 * 5246. 4000 35. 38 41. 22 76. 60 54. 00 22. 60 AVG No Limit
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3TL

Orthogonal Axis: (X

Test Mode: UNII-1/ TX N40 Mode 5230MHz
Horizontal
80 dDuVim
1
X
40
2
X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 10460. 5000 34. 40 10. 97 45. 37 68.30 -22.93 Peak
2 * 10461. 2000 22. 72 10. 96 33.68 54.00 -20.32 AVG
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3TL

C)W

=740
R

e

P

Orthogonal Axis: |X

Test Mode: UNII-3/TX A Mode 5745MHz
Vertical
130 dBuVim
/ ‘
—— X
/ 5
80 3
X \
i / \
b !(// \
7 // \
____,_,...-f*" e~
0
560500 570500 S5M500 572500 573500 5/M4500 5/5500 2576500 S57500 5795.00
OlHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment
1 5715. 0000 18. 50 42. 24 60. 74 109.50 -48.76 Peak
2 5715. 0000 6. 42 42. 24 48. 66 109.50 -60.84 AVG
3 5725. 0000 31. 46 42. 24 73.70 122.30 -48.60 Peak
4 5725. 0000 14. 65 42. 24 b6. 89 122.30 -65.41 AVG
5] 5737. 7000 56. 22 42. 25 98. 47 122.30 -23.83 AVG
6 * 5752.5000 66.85 42. 27 109. 12 122.30 -13.18 Peak
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3TL

Orthogonal Axis: (X

Test Mode: UNII-3/TX A Mode 5745MHz
Vertical
80 dDuVim
2
x
1
40 X
(1]
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 11491. 1000 27. 59 12. 91 40. 50 54. 00 -13. 50 AVG
2 11491. 5000 38. 24 12. 91 51. 15 68. 30 -17. 15 Feak
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3TL

C)W

=740
R

e

P

Orthogonal Axis: (X

Test Mode: UNII-3/TX A Mode 5745MHz

Horizonta

/

|t

" I \
1 1 1
X J \
;_// \
0
568500 S5705.00 ST15.00 Sr25.00 5r35.00 514500 5ra5.00 S5N65.00 ST5.00 5ras.00
ulHz)
Reading Correct Measure I .
No. Freq. Level Factor ment Limit Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment
1 5715. 0000 10. 52 42. 24 b2. 76 109.50 -56.74 Peak
2 5715. 0000 0. 17 42. 24 42. 41 109.50 -67.09 AVG
3 5725. 0000 12. 87 42. 24 55. 11 122.30 -67.19 Peak
4 5725. 0000 1. 88 42. 24 44 12 122.30 -78.18 AVG
b * 5740. 2000 56. 11 42. 26 98. 37 122.30 -23.93 Peak
6 5746. 2000 45. 62 42. 26 87. 88 122.30 -34.42 AVG

Report No.: BTL-FCCP-2-1605C069A

Page 91 of 228



GN
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R e

P

3TL

Orthogonal Axis: (X

Test Mode: UNII-3/TX A Mode 5745MHz
Horizontal
80 dDuVim
x
2
40 X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 11489. 3000 37. 74 12. 91 50. 65 68.30 -17.65 Peak
2 * 11490. 9000 27. 14 12. 91 40. 05 54.00 -13.95 AVG
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GN

&)
P RER

i

P

3TL

Orthogonal Axis: (X
Test Mode: UNII-3/TX A Mode 5785MHz
Vertical
130 dDuVim

7 N

30
573500 574500 SI5500 S/0500 S//500 2S0500 2 S79500 2S00500 2 S81500 2 583500
OlHz)
No. Freq. Egegi ne gg?{;ggt zgﬁiure Limit Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5788. 0000 63. 93 42. 30 106. 23 122.30 -16.07 Peak
2 5792. 4000 54. 77 42. 30 97. 07 122.30 -25.23 AVG
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GN
S
P RER

R e

3TL

W=
Orthogonal Axis: (X
Test Mode: UNII-3/TX A Mode 5785MHz
Vertical
80 dDuVim
2
p 4
1
40 X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 11570. 5000 27. 61 12. 89 40. 50 54.00 -13.50 AVG
2 11572. 3000 36. 70 12. 89 49. 59 68.30 -18.71 Peak
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3TL

GN

&)
P RER

i

P

Orthogonal Axis: (X
Test Mode: UNII-3/TX A Mode 5785MHz
Horizontal
130 dDuVim
1
X

" I
I \
/ i
30
573500 ST45.00 S5T55.00 S5N65.00 S5TH.00 51a5.00 5r95.00 5805.00 5815.00 5835.00
ulHz)
Reading Correct Measure I .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5780. 2000 54. 09 42. 29 96. 38 122.30 -25.92 Peak
2 5786. 2000 43. 95 42. 29 86. 24 122.30 -36.06 AVG
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GN
S
P RER

R e

P

3TL

Orthogonal Axis: (X

Test Mode: UNII-3/TX A Mode 5785MHz
Horizontal
80 dDuVim
x
1
10 X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 11571. 0000 26. 49 12. 89 39. 38 54.00 -14.62 AVG
2 11571. 4000 37. 86 12. 89 50.75 68.30 -17.55 Peak
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3TL

C)W

=740
R

e

P

Orthogonal Axis: (X

Test Mode: UNII-3/TX A Mode 5825MHz
Vertical
120 dDuVim
N
. NI
X e~ ]
2
a0 ’ \
/L \ |
v N EEE
P \ F]
_// N B
30
STT500 S5Ta5.00 S5ras.00 5805.00 5815.00 5825.00 5835.00 584500 585500 5815.00
ulHz)
Reading Correct Measure I .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment
1 *# 5832. 2000 65. 39 42. 33 107. 72 122.30 -14.58 Peak
2 5832. 4000 55. 36 42. 33 97. 69 122.30 -24.61 AVG
3 5850. 0000 15. 29 42. 35 b7.64 122.30 -64.66 Peak
4 5850. 0000 3. 71 42. 35 46. 06 122.30 -76.24 AVG
5] 5860. 0000 12. 06 42. 36 b4.42 109.50 -55.08 Peak
6 5860. 0000 2. 32 42. 36 44. 68 109.50 -64.82 AVG
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GN
S
P RER

R e

P

3TL

Orthogonal Axis: (X

Test Mode: UNII-3/TX A Mode 5825MHz
Vertical
80 dDuVim
1
p 4
2
40 X
(1]
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 11649. 1000 36. 77 12. 84 49. 61 68. 30 -18. 69 Feak
2 * 11654. 5000 26. 08 12. 84 38.92 54. 00 -15. 08 AVG

Report No.: BTL-FCCP-2-1605C069A Page 98 of 228



3TL

C)W

=740
R

e

P

Orthogonal Axis:

X

Test Mode: UNII-3/TX A Mode 5825MHz
Horizonta
120 dDuVim
\\
L —— —
1
X
2
" m
I, 3 5
X X
J \¥
4 6
— —¢ 3%
30
STT500 S5Ta5.00 S5ras.00 5805.00 5815.00 5825.00 5835.00 584500 585500 5815.00
ulHz)
Reading Correct Measure I .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment
1 # 5820.2000 51. 34 42. 32 93. 66 122.30 -28.64 Peak
2 5826. 2000 41. 15 42. 33 83. 48 122.30 -38.82 AVG
3 5850. 0000 10. 37 42. 35 b2.72 122.30 -69.58 Peak
4 5850. 0000 -0. 09 42. 35 42. 26 122.30 -80.04 AVG
5] 5860. 0000 9. 87 42. 36 H2.23 109.50 -57.27 Peak
6 5860. 0000 -0. 15 42. 36 42. 21 109.50 -67.29 AVG

Report No.: BTL-FCCP-2-1605C069A

Page 99 of 228



GN
S
P RER

R e

P

3TL

Orthogonal Axis: (X

Test Mode: UNII-3/TX A Mode 5825MHz
Horizontal
80 dDuVim
i
X
40 2
X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 11651. 7000 33. 58 12. 84 46. 42 68.30 -21.88 Peak
2 * 11651. 7000 25. 01 12. 84 37.85 54.00 -16.15 AVG
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3TL

C)W

=740
R

e

P

Orthogonal Axis: (X

Test Mode: UNII-3/TX N20 Mode 5745MHz

Vertical

/

a0
L \
1
4 4 / \
\t-’ \\
J Ve
b / \
__.____’_/J’ \H‘""""‘--—-—._.—....
0
568500 S5705.00 ST15.00 Sr25.00 5r35.00 514500 5ra5.00 S5N65.00 ST5.00 5ras.00
ulHz)
Reading Correct Measure I .
No. Freq. Level Factor ment Limit Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment
1 5715. 0000 20. 13 42. 24 62. 37 109.50 -47.13 Peak
2 5715. 0000 6. 89 42. 24 49.13 109.50 -60.37 AVG
3 5725. 0000 28. 77 42. 24 71.01 122.30 -51.29 Peak
4 5725. 0000 15. 63 42. 24 b7. 87 122.30 -64.43 AVG
b * 5751. 7000 66. 69 42. 27 108. 96 122.30 -13.34 Peak
6 5752. 9000 55. 72 42. 27 97. 99 122.30 -24.31 AVG
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GN
S
P RER

R e

P

3TL

Orthogonal Axis: (X

Test Mode: UNII-3/TX N20 Mode 5745MHz
Vertical
80 dDuVim
2
X
1
40 X
(1]
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 11491. 2000 25. 98 12. 91 38. 89 54. 00 -15.11 AVG
2 11493. 3000 36. 16 12. 92 49. 08 68. 30 -19. 22 Feak
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3TL

C)W

=740
R

e

P

Orthogonal Axis:

X

Test Mode: UNII-3/TX N20 Mode 5745MHz
Horizonta
120 dDuVim
/ -
]
X
5
| 1
-1
1 b- 4 /
X
_;___#,49*’// \‘Hﬂh
30
568500 S5705.00 ST15.00 Sr25.00 5r35.00 514500 5ra5.00 S5N65.00 ST5.00 5ras.00
ulHz)
Reading Correct Measure I .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment

1 5715. 0000 9. 89 42. 24 52.13 109.50 -57.37 Peak
2 5715. 0000 0.13 42. 24 42. 37 109.50 -67.13 AVG
3 5725. 0000 14. 17 42. 24 56. 41 122.30 -65.89 Peak
4 5725. 0000 2. 23 42. 24 44 47 122.30 -77.83 AVG
5 5746. 6000 44. 66 42. 26 86. 92 122.30 -35.38 AVG
6 * 5747. 9000 54. 69 42. 26 96. 95 122.30 -25.356 Peak
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GN
S
P RER

R e

P

3TL

Orthogonal Axis: (X

Test Mode: UNII-3/TX N20 Mode 5745MHz
Horizontal
80 dDuVim
1
X
40 2
X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 11490. 8000 35. 89 12. 91 48. 80 68.30 -19.50 Peak
2 * 11491. 8000 25. 44 12. 91 38. 35 54.00 -15.65 AVG
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GN

&)
P RER

i

P

3TL

Orthogonal Axis: (X
Test Mode: UNII-3/TX N20 Mode 5785MHz

Vertical

N
!

o N\

o

30
573500 ST45.00 S5T55.00 S5N65.00 S5TH.00 51a5.00 5r95.00 5805.00 5815.00 5835.00
ulHz)
Reading Correct Measure I .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment

1 * 5777. 2000 64. 04 42. 29 106. 33 122.30 -15.97 Peak
2 5777. 4000 53. 89 42. 29 96. 18 122.30 -26.12 AVG
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GN
S
P RER

R e

P

3TL

Orthogonal Axis: (X

Test Mode: UNII-3/TX N20 Mode 5785MHz
Vertical
80 dDuVim
2
X
1
40 X
(1]
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 11570. 2000 26. 03 12. 89 38.92 54. 00 -15. 08 AVG
2 11571. 2000 36. 43 12. 89 49. 32 68. 30 -18. 98 Feak
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3TL

GN
S
P RER

R e

W=
Orthogonal Axis: (X
Test Mode: UNII-3/TX N20 Mode 5785MHz
Horizontal
120 dDuVim
4
Z
| 1
30
573500 ST45.00 S5T55.00 S5N65.00 S5TH.00 51a5.00 5r95.00 5805.00 5815.00 5835.00
ulHz)
Reading Correct Measure I .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment
1 # 5785.5000 52. 73 42. 29 95. 02 122.30 -27.28 Peak
2 H786. 6000 43. 16 42. 29 85. 45 122.30 -36.85 AVG
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GN
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P RER

R e

P

3TL

Orthogonal Axis: (X

Test Mode: UNII-3/TX N20 Mode 5785MHz
Horizontal
80 dDuVim
x
1
40 X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 11570. 2000 25. 62 12. 89 38. 561 54.00 -15.49 AVG
2 11571. 8000 37. 76 12. 89 50. 65 68.30 -17.65 Peak
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3TL

C)W

=740
R

e

P

Orthogonal Axis: (X

Test Mode: UNII-3/TX N20 Mode 5825MHz
Vertical
120 dDuVim
N,
1 \\\h_
X — |
2
. I
/
/ 3
X
> \
/ ~ 4 6
__#'_____,_,_./ R
0
STT500 S5Ta5.00 S5ras.00 5805.00 5815.00 5825.00 5835.00 584500 585500 5815.00
ulHz)
Reading Correct Measure I .
No. Freq. Level Factor ment Limit Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5817. 1000 66. 67 42. 32 108. 89 122.30 -13.41 Peak
2 5817. 3000 55. b1 42. 32 97. 83 122.30 -24.47 AVG
3 5850. 0000 18. 13 42. 35 60. 48 122.30 -61.82 Peak
4 5850. 0000 6. 44 42. 35 48. 79 122.30 -73.51 AVG
5] 5860. 0000 16. 40 42. 36 b8. 76 109.50 -50.74 Peak
6 5860. 0000 3. 94 42. 36 46. 30 109.50 -63.20 AVG
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GN
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R e

P

3TL

Orthogonal Axis: (X

Test Mode: UNII-3/TX N20 Mode 5825MHz
Vertical
80 dDuVim
rd
X
40 1
X
(1]
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 11651. 4000 25. 17 12. 84 38.01 54. 00 -15.99 AVG
2 11652. 3000 35. 64 12. 84 48. 48 68. 30 -19. 82 Feak
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3TL

C)W

=740
R

e

P

Orthogonal Axis:

X

Test Mode: UNII-3/TX N20 Mode 5825MHz
Horizonta
120 dDuVim
\\
L —— —
2
X
1
3 5
/ X X
_/ \ 4 6
—" ——¢ —3
30
STT500 S5Ta5.00 S5ras.00 5805.00 5815.00 5825.00 5835.00 584500 585500 5815.00
ulHz)
Reading Correct Measure I .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment
1 5826. 7000 43. 19 42. 33 85. 52 122.30 -36.78 AVG
2 % 5827.9000 53. 15 42. 33 95. 48 122.30 -26.82 Peak
3 5850. 0000 9. 93 42. 35 h2.28 122.30 -70.02 Peak
4 5850. 0000 0. 14 42. 35 42. 49 122.30 -79.81 AVG
5] 5860. 0000 10. 76 42. 36 53.12 109.50 -56.38 Peak
6 5860. 0000 -0. 07 42. 36 42. 29 109.50 -67.21 AVG
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R e

P

3TL

Orthogonal Axis: (X

Test Mode: UNII-3/TX N20 Mode 5825MHz
Horizontal
80 dDuVim
X
40 i
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 11652. 4000 23. 80 12. 84 36. 64 54.00 -17.36 AVG
2 11653. 6000 34. 22 12. 84 47. 06 68.30 -21.24 Peak
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3TL

C)W

=740
R

e

P

Orthogonal Axis: (X

Test Mode: UNII-3/TX N40 Mode 5755MHz

Vertical

/’

— S
/l/ s
4 |
ol
/ {
‘ 4

N

30
565500 56500 568500 ST15.00 5r35.00 S5ra5.00 5TTH.00 5ras.00 5815.00 585500
OlHz)
No. Freq. Egegi ne gg?{;ggt zgﬁiure Limit Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment

1 5715. 0000 27. 31 42. 24 69. bb 109.50 -39.95 Peak
2 5715. 0000 12. 72 42. 24 54. 96 109.50 -b4.54 AVG
3 5725. 0000 30. 86 42. 24 73.10 122.30 -49.20 Peak
4 5725. 0000 16. 60 42. 24 58. 84 122.30 -63.46 AVG
5 * 5739. 2000 64. 95 42. 26 107. 21 122.30 -15.09 Peak
6 5771. 8000 53. 75 42. 28 96. 03 122.30 -26.27 AVG

Report No.: BTL-FCCP-2-1605C069A

Page 113 of 228



GN
S
P RER

R e

P

3TL

Orthogonal Axis: (X

Test Mode: UNII-3/TX N40 Mode 5755MHz
Vertical
80 dDuVim
2
X
40 1
X
(1]
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 11511. 4600 23. 16 12. 93 36. 09 54. 00 -17. 91 AVG
2 11511. 5199 36.01 12. 93 48. 94 68. 30 -19. 36 Feak
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3TL

C)W

=740
R

e

P

Orthogonal Axis: (X

Test Mode: UNII-3/TX N40 Mode 5755MHz
Horizonta
130 dBuVim
/ \
_,/
I/
/ N
X

// N

%0 B

V)
~
|

| X ]

30
565500 56500 568500 ST15.00 5r35.00 S5ra5.00 5TTH.00 5ras.00 5815.00 585500
OlHz)
No. Freq. Egegi ne gg?{;ggt zgﬁiure Limit Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment

1 5715. 0000 12. 95 42. 24 5b. 19 109.50 -54.31 Peak
2 5715. 0000 1. 23 42. 24 43. 47 109.50 -66.03 AVG
3 5725. 0000 15. 48 42. 24 b7.72 122.30 -64.58 Peak
4 5725. 0000 2. 60 42. 24 44, 84 122.30 -77.46 AVG
5 * 5749. 2000 49. 67 42. 26 91.93 122.30 -30.37 Peak
6 5752. 0000 38. 87 42. 27 81.14 122.30 -41.16 AVG
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3TL

2Ny

En

WA
e

Orthogonal Axis: (X

Test Mode: UNII-3/TX N40 Mode 5755MHz
Horizonta
80 dBuVim
1
X
10 2
X
(1]
100000 4900.00 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
OlHz)
No Freq  Remine (orect Meamse i yargsn
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 11508. 3800 35. 76 12. 93 48. 69 68. 30 -19. 61 Feak
2 * 11508. 4000 23. 17 12. 93 36. 10 54. 00 -17. 90 AVG
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3TL

GN

&)
P RER

i

P

Orthogonal Axis: (X

Test Mode: UNII-3/TX N40 Mode 5795MHz
Vertical
130 dBuVim
f 1Y
/ , \
2 \\
|
80
\ 3 5
/_/— ™ bTe x
/ \\_ sl
_l—l—“-‘-/
[— Tt L]
30
568500 571500 573500 55500 57500 5ra5.00 581500 58300 585500 5895.00
OulHz)
Reading Correct Measure - - .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * b777. 8000 64. 96 42. 29 107. 256 122.30 -15.056 Feak
2 5811. 8000 54. 20 42. 32 96. b2 122.30 -25.78 AVG
3 5850. 0000 14. 31 42. 35 56. 66 122.30 -65.64 Feak
4 5850. 0000 4. 79 42. 35 47. 14 122.30 -75.16 AVG
5 5860. 0000 15. 03 42. 36 57.39 109.50 -5H2.11 Feak
6 5860. 0000 4. 25 42. 36 46. 61 109.50 -62.89 AVG

Report No.: BTL-FCCP-2-1605C069A

Page 117 of 228



GN
S
P RER

R e

P

3TL

Orthogonal Axis: (X

Test Mode: UNII-3/TX N40 Mode 5795MHz
Vertical
80 dDuVim
1
X
40 r'a
X
(1]
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 11588. 4200 36. 34 12. 88 49. 22 68. 30 -19. 08 Feak
2 * 11588. 4400 23. 77 12. 88 36. 65 54. 00 -17. 35 AVG
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3TL

C)W

=740
R

e

P

Orthogonal Axis: (X

Test Mode: UNII-3/TX N40 Mode 5795MHz
Horizonta
120 dDuVim
/! \\
/ﬂ/ EHH
1 \
X
80 —-)w—-..._
1
3 5
) X X
- ——— — >
0
568500 S5T15.00 5T35.00 S5I55.00 S5TH.00 5185.00 5815.00 5835.00 585500 588500
ulHz)
Reading Correct Measure I .
No. Freq. Level Factor ment Limit Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5789. 6000 49. 99 42. 30 92. 29 122.30 -30.01 Peak
2 5793. 0000 39. 44 42. 30 81. 74 122.30 -40.56 AVG
3 5850. 0000 9. 81 42. 35 b2. 16 122.30 -70.14 Peak
4 5850. 0000 -0. 11 42. 35 42. 24 122.30 -80.06 AVG
5] 5860. 0000 10. 10 42. 36 b2. 46 109.50 -57.04 Peak
6 5860. 0000 -0. 13 42. 36 42.23 109.50 -67.27 AVG
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3TL

Orthogonal Axis: (X

Test Mode: UNII-3/TX N40 Mode 5795MHz
Horizontal
80 dDuVim
2
X
40 1
X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 11588. 4800 22. 71 12. 88 35. 59 54.00 -18.41 AVG
2 11591. 1500 35. 02 12. 88 47.90 68.30 -20.40 Peak
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Orthogonal Axis:

X

Test Mode: UNII-1/ TX AC20 Mode 5180MHz
Vertical
115 dDuVim

3

X

4

o i E—
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1 /
/I b
»
513000 5140.00 515000 5160.00 517000 5180.00 5190.00 5200.00 521000 5230.00
ulHz)
Reading Correct Measure I .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment

1 5150. 0000 15. 06 40. 90 5H5. 96 68.30 -12.34 Peak
2 5150. 0000 4. 69 40. 90 45. 59 54.00 -8.41 AVG
3 5187. 4000 65. 76 41. 03 106. 79 68.30 38.49 Peak No Limit
4 *# 5187. 8000 54. 69 41. 03 95.72 H4.00 41.72 AVG No Limit
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GN
S
P RER

R e

P

3TL

Orthogonal Axis: (X

Test Mode: UNII-1/ TX AC20 Mode 5180MHz
Vertical
80 dDuVim
2>
X
“ 1
X
(1]
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10361. 1000 27. 31 11. 10 38. 41 54. 00 -15. b9 AVG
2 10367. 1000 36. 27 11. 10 47. 37 68. 30 -20.93 Feak
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3TL

GN

&)
P RER

i

P

Orthogonal Axis:

X

Test Mode: UNII-1/ TX AC20 Mode 5180MHz
Horizontal

115 dDuVim

3

X

4

™ ‘
l
4
o
" \\___
»
513000 5140.00 515000 5160.00 517000 5180.00 5190.00 5200.00 521000 5230.00
ulHz)
Reading Correct Measure I .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment

1 5150. 0000 10. 16 40. 90 51. 06 68.30 -17.24 Peak
2 5150. 0000 -0. 05 40. 90 40. 85 54.00 -13.15 AVG
3 5180. 5000 55. 19 41. 01 96. 20 68.30 27.90 Peak No Limit
4 # 5181. 6000 45. 65 41. 01 86. 66 54.00 32.66 AVG No Limit
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GN
S
P RER

R e

P

3TL

Orthogonal Axis: (X

Test Mode: UNII-1/ TX AC20 Mode 5180MHz
Horizontal
80 dDuVim
2>
X
1
40 X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10360. 9000 28. 94 11. 10 40. 04 54.00 -13.96 AVG
2 10368. 6000 36. 32 11. 09 47.41 68.30 -20.89 Peak
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GN
S
P RER

R e

P

3TL

Orthogonal Axis: (X
Test Mode: UNII-1/ TX AC20 Mode 5200MHz
Vertical
115 dDuVim
f
X
2

™
// \
k-
515000 5160.00 517000 5180.00 5190.00 5200.00 521000 522000 5230.00 5250.00
ulHz)
Reading Correct Measure I .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment
1 5200. 9000 62. 04 41. 07 103. 11 68. 30 34. 81 Peak No Limit
2 * 5201. 7000 52. 13 41. 08 93. 21 54. 00 39. 21 AVG No Limit
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GN
S
P RER

R e

P

3TL

Orthogonal Axis: (X

Test Mode: UNII-1/ TX AC20 Mode 5200MHz
Vertical
80 dDuVim
2
X
1
40 X
(1]
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10402. 4000 28. 41 11. 05 39. 46 54. 00 -14. b4 AVG
2 10402. 7000 35. 156 11. 05 46. 20 68. 30 -22.10 Feak
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GN
S
P RER

R e

P

3TL

Orthogonal Axis: (X
Test Mode: UNII-1/ TX AC20 Mode 5200MHz
Horizontal
115 dBuVim
2
X

™
|
k-
515000 5160.00 517000 5180.00 5190.00 5200.00 521000 522000 5230.00 5250.00
ulHz)
Reading Correct Measure I .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment

1 * 5201. 6000 41. 72 41. 08 82. 80 54. 00 28. 80 AVG No Limit
2 5203. 1000 51. 59 41. 08 92. 67 68. 30 24. 37 Peak No Limit
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GN
S
P RER

R e

P

3TL

Orthogonal Axis: (X

Test Mode: UNII-1/ TX AC20 Mode 5200MHz
Horizontal
80 dDuVim
1
X
2
40 X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 10399. 2000 36. 54 11. 05 47. 59 68.30 -20.71 Peak
2 * 10402. 5000 27. 84 11. 05 38. 89 54.00 -15.11 AVG
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3TL

GN
S
P RER

R e

P

Orthogonal Axis:

X

Test Mode: UNII-1/ TX AC20 Mode 5240MHz
Vertical
115 dDuVim
1
A
I[
™
/
I" 1
3 / \\_\
k-
5189000 5200.00 521000 5230.00 5240.00 5250.00 5260.00 52T0.00 5280.00
ulHz)
Reading Correct Measure I .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment
1 5247. 1000 63. 35 41. 23 104. 658 68. 30 36. 28 Peak No Limit
2 * 5247. 6000 53. 58 41. 23 94. 81 54. 00 40. 81 AVG No Limit
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GN
S
P RER

R e

P

3TL

Orthogonal Axis: (X

Test Mode: UNII-1/ TX AC20 Mode 5240MHz
Vertical
80 dDuVim
1
X
2
40 X
(1]
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 10477. 4000 37. 84 10. 94 48. 78 68. 30 -19. b2 Feak
2 * 10481. 7000 29. 57 10. 94 40. 51 54. 00 -13. 49 AVG
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3TL

GN
S
P RER

R e

P

Orthogonal Axis:

X

Test Mode: UNII-1/ TX AC20 Mode 5240MHz
Horizontal
115 dDuVim
2
X
1
|
»
5189000 5200.00 521000 5230.00 5240.00 5250.00 5260.00 52T0.00 5280.00
ulHz)
Reading Correct Measure I .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment
1 *# 5238.6000 43. 04 41. 20 84. 24 54.00 30.24 AVG No Limit
2 5242. 8000 53. 04 41. 21 94. 25 68.30 25.95 Peak No Limit
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GN
S
P RER

R e

P

3TL

Orthogonal Axis: (X

Test Mode: UNII-1/ TX AC20 Mode 5240MHz
Horizontal
80 dDuVim
i
X
2
40 X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 10478. 2000 35. 42 10. 94 46. 36 68.30 -21.94 Peak
2 * 10481. 6000 28. 51 10. 94 39. 45 54.00 -14.55 AVG
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3TL

GN

&)
P RER

i

P

Orthogonal Axis:

X

Test Mode: UNII-1/ TX AC40 Mode 5190MHz
Vertical
115 dDuVim
4
X
3
[ |
l
™
1 ] \
p / \
_/x,_ ‘h""‘"--.._,_h__
»
508000 5110.00 513000 5150.00 517000 51890.00 521000 5230.00 5250.00 5280.00
ulHz)
Reading Correct Measure I .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 12. 76 40. 90 3. 66 68.30 -14.64 Peak
2 5150. 0000 3. 10 40. 90 44. 00 54.00 -10.00 AVG
3 * 5194. 6000 49. 00 41. 05 90. 05 54.00 36.05 AVG No Limit
4 5196. 0000 59. 46 41. 06 100. 52 68.30 32.22 Peak No Limit
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GN
S
P RER

R e

P

3TL

Orthogonal Axis: (X

Test Mode: UNII-1/ TX AC40 Mode 5190MHz
Vertical
80 dDuVim
1
X
40 2
X
(1]
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 10378. b000 36. 44 11. 08 47. 52 68. 30 -20.78 Feak
2 * 10381. 7000 24. 19 11. 08 30. 27 54. 00 -18.73 AVG
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3TL

GN

&)
P RER

i

P

Orthogonal Axis: (X

Test Mode: UNII-1/ TX AC40 Mode 5190MHz
Horizontal
115 dDuVim
3
X
4
I

1

h-. 4 t

R N

»
508000 5110.00 513000 5150.00 517000 51890.00 521000 5230.00 5250.00 5280.00
ulHz)
Reading Correct Measure I .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment

1 5150. 0000 8. 27 40. 90 49. 17 68.30 -19.13 Peak
2 5150. 0000 -0. 27 40. 90 40. 63 54.00 -13.37 AVG
3 5184. 4000 46. 22 41. 02 87.24 68. 30 18.94 Peak No Limit
4 *# 5206. 4000 35.97 41. 09 77. 06 54.00 23.06 AVG No Limit
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3TL

2Ny

En

WA
e

Orthogonal Axis:

X

Test Mode: UNII-1/ TX AC40 Mode 5190MHz
Horizonta
80 dBuVim
1
X
40 2
b4
(1]
100000 4900.00 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
OlHz)
No Freq  Remine (orect Meamse i yargsn
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 10381. 4000 36. 87 11. 08 47. 95 68. 30 -20. 35 Feak
2 * 10382. 1000 24. 17 11. 07 30. 24 54. 00 -18. 76 AVG
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GN
S
P RER

R e

P

3TL

Orthogonal Axis: (X
Test Mode: UNII-1/ TX AC40 Mode 5230MHz
Vertical
115 dBuVim
x

™
.f) \\\
/ \‘-.._\____ ]
k-
513000 515000 517000 519000 521000 523000 25000 527000 529000 5330.00
OulHz)
Reading Correct Measure - - .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5234. 6000 60. 46 41. 18 101. 64 68. 30 33.34 Feak No Limit
2 * 5246. 4000 49. 89 41. 22 91.11 54. 00 37.11 AVG No Limit
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GN
S
P RER

R e

P

3TL

Orthogonal Axis: (X

Test Mode: UNII-1/ TX AC40 Mode 5230MHz
Vertical
80 dDuVim
1
X
40
2
X
(1]
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 10460. 6000 33. 51 10. 97 44, 48 68. 30 -23.82 Feak
2 * 10460. 6000 23. 70 10. 97 34. 67 54. 00 -19. 33 AVG
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GN
S
P RER

R gt

P

3TL

Orthogonal Axis: (X
Test Mode: UNII-1/ TX AC40 Mode 5230MHz
Horizontal
115 dBuVim
1
X

; \
A

k-
513000 515000 SI7000 519000 521000 573000 525000 527000 529000 2 533000
OlHz)
No. Freq. Egegi ne gg?{;ggt zgﬁiure Limit Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment
1 5224. 2000 48. 61 41. 15 89. 76 68. 30 21. 46 Peak No Limit
2 * 5246. 2000 37. 84 41. 22 79. 06 54. 00 25b. 06 AVG No Limit
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GN
S
P RER

R e

P

3TL

Orthogonal Axis: (X

Test Mode: UNII-1/ TX AC40 Mode 5230MHz
Horizontal
80 dDuVim
2
X
40
1
X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10460. 4000 22. 52 10. 97 33.49 54.00 -20.51 AVG
2 10460. 7000 34. 72 10. 96 45. 68 68.30 -22.62 Peak
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3TL

GN

&)
P RER

i

W=
Orthogonal Axis: (X
Test Mode: UNII-1/ TX AC80 Mode 5210MHz
Vertical
115 dBuVim
q
X
4
.m
™
1
X
) N
/_,.)( \_‘ \
»
501000 505000 500000 513000 517000 S2M000 525000 520000 533000 541000
OlHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 26. 10 40. 90 67. 00 68.30 -1.30 Peak
2 5150. 0000 11. 54 40. 90 H2.44 54.00 -1.56 AVG
3 5189. 2000 61. 09 41. 03 102. 12 68.30 33.82 Peak No Limit
4 ¥ 5245. 2000 47. 37 41. 22 88. 59 54.00 34.59 AVG No Limit
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GN
S
P RER

R e

P

3TL

Orthogonal Axis: (X

Test Mode: UNII-1/ TX AC80 Mode 5210MHz
Vertical
80 dDuVim
2
X
40 i
X
(1]
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10420. 1200 25. 43 11. 02 36. 45 54. 00 -17. b5 AVG
2 10420. 1900 33. 81 11. 02 44. 83 68. 30 -23.47 Feak
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3TL

GN

&)
P RER

i

P

Orthogonal Axis: (X

Test Mode: UNII-1/ TX AC80 Mode 5210MHz
Horizontal
115 dDuVim
3
X
4
E LY
1
2 ,
e ~— 1
k-
S01000 5050.00 5080.00 5130.00 517000 5210.00 5250.00 5280.00 5330.00 541000
ulHz)
Reading Correct Measure I .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 13. 42 40. 90 b4. 32 68. 30 -13.98 Peak
2 5150. 0000 1. 85 40. 90 42.75 54. 00 -11.25 AVG
3 5239. 2000 47. 59 41. 20 88. 79 68. 30 20. 49 Peak No Limit
4 * 5244. 8000 34. 21 41. 22 75.43 54. 00 21. 43 AVG No Limit
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GN
S
P RER

R e

P

3TL

Orthogonal Axis: (X

Test Mode: UNII-1/ TX AC80 Mode 5210MHz
Horizontal
80 dDuVim
4
X
40 1
X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10420. 0500 24. 59 11. 02 35. 61 54.00 -18.39 AVG
2 10420. 1900 34. 87 11. 02 45. 89 68.30 -22.41 Peak
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3TL

C)W

=740
R

e

P

Orthogonal Axis: (X

Test Mode: UNII-3/TX AC20 Mode 5745MHz

130 dBuVim

Vertical

/

» th

80
: \
1 /'/ / \
2 / R
____/V ~—i
30
568500 570500 571500 52500 573500 54500 55500 5568500 S5/H00 5r95.00
OlHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment
1 5715. 0000 18. 79 42. 24 61. 03 109.50 -48.47 Peak
2 5715. 0000 6. 32 42. 24 48. b6 109.50 -60.94 AVG
3 5725. 0000 28. 74 42. 24 70.98 122.30 -b51.32 Peak
4 5725. 0000 14. 88 42. 24 57.12 122.30 -65.18 AVG
5 * 57b1. 7000 66. 61 42. 27 108. 88 122.30 -13.42 Peak
6 575b2. 8000 5b. 58 42. 27 97. 85 122.30 -24.45 AVG
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GN
S
P RER

R e

P

3TL

Orthogonal Axis: (X

Test Mode: UNII-3/TX AC20 Mode 5745MHz
Vertical
80 dDuVim
1
X
2
40 *x
(1]
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 11491. 4000 38. 39 12. 91 51. 30 68. 30 -17. 00 Feak
2 * 11491. 6000 27. 44 12. 91 40. 35 54. 00 -13.65 AVG
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3TL

C)W

=740
R

e

P

Orthogonal Axis:

X

Test Mode: UNII-3/TX AC20 Mode 5745MHz
Horizonta
120 dDuVim
/ -
-
4
6
a0 /, —_——
|
i 3
X X j \
y 4 / \
* e
30
568500 S5705.00 ST15.00 Sr25.00 5r35.00 514500 5ra5.00 S5N65.00 ST5.00 5ras.00
ulHz)
Reading Correct Measure I .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment
1 5715. 0000 10. 63 42. 24 52. 87 109.50 -b6.63 Peak
2 5715. 0000 -0. 13 42. 24 42. 11 109.50 -67.39 AVG
3 5725. 0000 11. 54 42. 24 53.78 122.30 -68.52 Peak
4 5725. 0000 0. 43 42. 24 42. 67 122.30 -79.63 AVG
5 * 5745. 6000 49. 13 42. 26 91. 39 122.30 -30.91 Peak
6 5746. 6000 39. 41 42. 26 81. 67 122.30 -40.63 AVG
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GN
S
P RER

R e

P

3TL

Orthogonal Axis: (X

Test Mode: UNII-3/TX AC20 Mode 5745MHz
Horizontal
80 dDuVim
1
2
40 X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 11489. 5000 37. 49 12. 91 50. 40 68.30 -17.90 Peak
2 * 11490. 1000 27. 74 12. 91 40. 65 54.00 -13.35 AVG
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GN

&)
P RER

i

P

3TL

Orthogonal Axis: (X
Test Mode: UNII-3/TX AC20 Mode 5785MHz
Vertical
130 dDuVim

/ \'\H

-

30
573500 574500 SI5500 S/0500 S//500 2S0500 2 S79500 2S00500 2 S81500 2 583500
OlHz)
No. Freq. Egegi ne gg?{;ggt zgﬁiure Limit Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5792. 9000 66. 36 42. 30 108. 66 122.30 -13.64 Peak
2 5792. 9000 5b. 78 42. 30 98. 08 122.30 -24.22 AVG
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GN
S
P RER

R e

3TL

W=
Orthogonal Axis: (X
Test Mode: UNII-3/TX AC20 Mode 5785MHz
Vertical
80 dDuVim
2
X
1
40 *x
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 11570. 4000 27. 43 12. 89 40. 32 54.00 -13.68 AVG
2 11572. 3000 36. 18 12. 89 49. 07 68.30 -19.23 Peak
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2Ny

En

WA
e

3TL

Orthogonal Axis: (X
Test Mode: UNII-3/TX AC20 Mode 5785MHz
Horizonta
130 dBuVim

f“’“ihﬂ\

80
| 1
,a/ \-..._
30
573500 574500 5500 576500 5500 578500 59500 S80500 581500 5835.00
OlHz)
No Ereq  loadlie Comect Measmrs iy perytn
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment

1 * 5785. 4000 53. 26 42. 29 95. bb 122.30 -26.75 Peak
2 5786. 7000 43. 47 42. 29 8b. 76 122.30 -36.54 AVG
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3TL

GN
S
P RER

P

E e

Orthogonal Axis:

X

Test Mode: UNII-3/TX AC20 Mode 5785MHz
Horizontal
80 dBuVim
2
1
40 X
0
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
OulHz)
Reading Correct Measure - - .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 11571. 1000 26. 63 12. 89 39. 52 H54.00 -14.48 AVG
2 11571. 9000 37.28 12. 89 50. 17 68.30 -18.13 Peak
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3TL

C)W

=740
R

e

P

Orthogonal Axis: (X

Test Mode: UNII-3/TX AC20 Mode 5825MHz
Vertical
120 dDuVim
N
1 \\\h_
X C—— _]
2
. I
/
/ 3
¥ 5
// \ X
~_ 4 s
I >
30
STT500 S5Ta5.00 S5ras.00 5805.00 5815.00 5825.00 5835.00 584500 585500 5815.00
ulHz)
Reading Correct Measure I .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5817. 1000 66. 52 42. 32 108. 84 122.30 -13.46 Peak
2 5817. 3000 55. 53 42. 32 97. 85 122.30 -24.45 AVG
3 5850. 0000 18. 14 42. 35 60. 49 122.30 -61.81 Peak
4 5850. 0000 6. 48 42. 35 48. 83 122.30 -73.47 AVG
5 5860. 0000 14. 98 42. 36 57. 34 109.50 -bH2.16 Peak
6 5860. 0000 3. 93 42. 36 46. 29 109.50 -63.21 AVG
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GN
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P RER

R e

P

3TL

Orthogonal Axis: (X

Test Mode: UNII-3/TX AC20 Mode 5825MHz
Vertical
80 dDuVim
1
X
2
40 X
(1]
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 11651. 3000 36. 45 12. 84 49. 29 68. 30 -19. 01 Feak
2 * 11654. 9000 26. 42 12. 84 39. 26 54. 00 -14. 74 AVG
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Orthogonal Axis:

X

Test Mode: UNII-3/TX AC20 Mode 5825MHz
Horizonta
120 dDuVim
\\
L —— —
X
2
| 1
3 5
/ X X
__/ \ 4 6
—"] ——¢ —
30
STT500 S5Ta5.00 S5ras.00 5805.00 5815.00 5825.00 5835.00 584500 585500 5815.00
ulHz)
Reading Correct Measure I .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment
1 *# 5825.1000 53. 47 42. 33 95. 80 122.30 -26.50 Peak
2 5826. 6000 43. b8 42. 33 85.91 122.30 -36.39 AVG
3 5850. 0000 10. 40 42. 35 52.75 122.30 -69.55 Peak
4 5850. 0000 0. 12 42. 35 42. 47 122.30 -79.83 AVG
5] 5860. 0000 9. 65 42. 36 52.01 109.50 -57.49 Peak
6 5860. 0000 -0. 07 42. 36 42. 29 109.50 -67.21 AVG
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Orthogonal Axis: (X

Test Mode: UNII-3/TX AC20 Mode 5825MHz
Horizontal
80 dDuVim
|
X
2
40 X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 11651. 6000 33. 41 12. 84 46. 25 68.30 -22.05 Peak
2 * 11651. 7000 25. 73 12. 84 38. 57 54.00 -15.43 AVG
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Orthogonal Axis: (X

Test Mode: UNII-3/TX AC40 Mode 5755MHz

Vertical

/’

-]

w

:<4/
(_,x’

. \\
/
30
565500 56500 568500 ST15.00 5r35.00 S5ra5.00 5TTH.00 5ras.00 5815.00 585500
OlHz)
No. Froq  Readine ormect Memwure iin: argsn
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment

1 5715. 0000 24. 11 42. 24 66. 35 109.50 -43.15 Peak
2 5715. 0000 12. 05 42. 24 54. 29 109.50 -5b5.21 AVG
3 5725. 0000 27. 36 42. 24 69. 60 122.30 -52.70 Peak
4 5725. 0000 15. 48 42. 24 b7.72 122.30 -64.58 AVG
5 5738. 6000 53. 03 42. 26 95. 29 122.30 -27.01 AVG
6 * 5743. 0000 64. 07 42. 26 106. 33 122.30 -15.97 Peak
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Orthogonal Axis: (X

Test Mode: UNII-3/TX AC40 Mode 5755MHz
Vertical
80 dDuVim
2
X
40 1
X
(1]
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 11511. 4100 23. 28 12. 93 36. 21 54. 00 -17.79 AVG
2 11511. 5800 36. 09 12. 93 49. 02 68. 30 -19. 28 Feak
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Orthogonal Axis: (X

Test Mode: UNII-3/TX AC40 Mode 5755MHz
Horizonta
130 dBuVim
/ \
_,,/
I/

5
/ P
4 6

3

1 X

30
565500 56500 568500 ST15.00 5r35.00 S5ra5.00 5TTH.00 5ras.00 5815.00 585500
OlHz)
No. Freq. Egegi ne gg?{;ggt zgﬁiure Limit Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment

1 5715. 0000 9. 84 42. 24 52. 08 109.50 -57.42 Peak
2 5715. 0000 1. 52 42. 24 43. 76 109.50 -65.74 AVG
3 5725. 0000 13. 33 42. 24 5b. b7 122.30 -66.73 Peak
4 5725. 0000 3. 21 42. 24 45. 45 122.30 -76.85 AVG
5 * 5749. 4000 50. 08 42. 26 92. 34 122.30 -29.96 Peak
6 5750. 0000 39. 90 42. 26 82. 16 122.30 -40.14 AVG
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Orthogonal Axis: (X

Test Mode: UNII-3/TX AC40 Mode 5755MHz
Horizonta
80 dBuVim
2
X
40 f
X
(1]
100000 4900.00 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
OlHz)
No Freq  Remine (orect Meamse i yargsn
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 11508. 3000 23. 55 12. 93 36. 48 54. 00 -17. b2 AVG
2 11508. 3400 35. 64 12. 93 48. b7 68. 30 -19.73 Feak
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Orthogonal Axis: (X

Test Mode: UNII-3/TX AC40 Mode 5795MHz
Vertical
130 dBuVim
/ \
/j/ ;< T
y 4 \\
| T
80
/ \ s
// \ X | x
-~ \"--.. & B
30
568500 571500 573500 55500 57500 5ra5.00 581500 58300 585500 5895.00
OulHz)
Reading Correct Measure - - .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5811. 6000 63. 47 42. 32 105. 79 122.30 -16.51 Feak
2 5811. 8000 52. 84 42. 32 956. 16 122.30 -27.14 AVG
3 5850. 0000 13. 47 42. 35 5b. 82 122.30 -66. 48 Feak
4 5850. 0000 2. 78 42. 35 45.13 122.30 -77.17 AVG
5 5860. 0000 13. 12 42. 36 5b. 48 109.50 -5b4.02 Feak
6 5860. 0000 2. 53 42. 36 44. 89 109.50 -64.61 AVG
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Orthogonal Axis: (X

Test Mode: UNII-3/TX AC40 Mode 5795MHz
Vertical
80 dDuVim
1
X
10 2
X
(1]
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 11588. 4400 36. 32 12. 88 49. 20 68. 30 -19. 10 Feak
2 * 11588. 4400 23. 17 12. 88 36. 05 54. 00 -17.95 AVG
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Orthogonal Axis: (X

Test Mode: UNII-3/TX AC40 Mode 5795MHz
Horizonta
120 dDuVim
/ \
/ - EHH
1
X
a0 X
3 |5
x X
J
7 4|6
—] —H——%
30
568500 S5T15.00 5T35.00 S5I55.00 S5TH.00 5185.00 5815.00 5835.00 585500 588500
ulHz)
Reading Correct Measure I .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5789. 4000 50. 66 42. 30 92. 96 122.30 -29.34 Peak
2 5793. 0000 39. 40 42. 30 81.70 122.30 -40.60 AVG
3 5850. 0000 11. 76 42. 35 54.11 122.30 -68.19 Peak
4 5850. 0000 -0. 09 42. 35 42. 26 122.30 -80.04 AVG
5 5860. 0000 10. 95 42. 36 53. 31 109.50 -5b6.19 Peak
6 5860. 0000 -0. 13 42. 36 42. 23 109.50 -67.27 AVG
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Orthogonal Axis: (X

Test Mode: UNII-3/TX AC40 Mode 5795MHz
Horizontal
80 dDuVim
2
X
40 1
X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 11588. 4200 22. 78 12. 88 35. 66 H54.00 -18.34 AVG
2 11591. 1700 35. 12 12. 88 48. 00 68.30 -20.30 Peak
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Orthogonal Axis:

X

Test Mode: UNII-3/TX AC80 Mode 5775MHz
Vertical
130 dBuVim
| \
/ g\
/ X \
/ " \
/ 3 ‘
80 1 X
// X 79
XX
4 4
i)fj 8
- N
g
— N [
30
557500 561500 565500 568500 573500 500 581500 585500 5808500 5875.00
OlHz)
No. Freq. Egggi ne ggﬁgﬁt zgiiure Limit Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment
1 5715. 0000 34. 35 42. 24 76. 59 109.50 -32.91 Peak
2 5715. 0000 18. 75 42. 24 60. 99 109.50 -48.51 AVG
3 5725. 0000 38. 76 42. 24 81. 00 122.30 -41.30 Peak
4 5725. 0000 21. 65 42. 24 63. 89 122.30 —-58.41 AVG
5 * 5808. 2000 64. 24 42. 31 106. 65 122.30 -15.75 Peak
6 5810. 6000 50. 85 42. 31 93. 16 122.30 -29.14 AVG
T 5850. 0000 29. 61 42. 35 71.96 122.30 -50.34 Peak
8 5850. 0000 15. 87 42. 35 b8. 22 122.30 -64.08 AVG
9 5860. 0000 30. 10 42. 36 T2.46 109.50 -37.04 Peak
10 5860. 0000 14. 03 42. 36 56. 39 109.50 -5H3.11 AVG
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Orthogonal Axis: (X

Test Mode: UNII-3/TX AC80 Mode 5775MHz
Vertical
80 dBuVim
1
X
2
40 b3
(1]
100000 490000 880000 1270000 1660000 2050000 2440000 2630000 32200.00 4000000
OulHz)
Reading Correct Measure - - .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 11550. 1900 36. 17 12. 91 49. 08 68. 30 -19. 22 Peak
2 * 11550. 2200 26. 94 12. 91 39. 85 54. 00 -14. 15 AVG
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Orthogonal Axis:

X

Test Mode: UNII-3/TX AC80 Mode 5775MHz
Horizonta
120 dDuVim
/ '\
{ 6
X
/ 3
80 P N
/ 3 \
r i LY
4 X
T
19
p 4 \ X%
2 J HHM‘;:1U
Iy e
30
51500 5615.00 585500 5685.00 5r35.00 S5TrH.00 5815.00 585500 588500 5915.00
ulHz)
Reading Correct Measure I .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV,/m dB dBuV/m dBuV/m dB Detector Comment
1 5715. 0000 17. 01 42. 24 59. 256 109.50 -50.25 Peak
2 5715. 0000 5. 42 42. 24 47. 66 109.50 -61.84 AVG
3 5725. 0000 24. 51 42. 24 66. 75 122.30 -b5.55 Peak
4 5725. 0000 7. 38 42. 24 49. 62 122.30 -72.68 AVG
5 5740. 6000 38. 02 42. 26 80. 28 122.30 -42.02 AVG
6 * 5748. 6000 52. 01 42. 26 94. 27 122.30 -28.03 Peak
7 5850. 0000 16. 43 42. 35 58. 78 122.30 -63.52 Peak
8 5850. 0000 3. 16 42. 35 45. 51 122.30 -76.79 AVG
9 5860. 0000 14. 61 42. 36 56. 97 109.50 -52.53 Peak
10 5860. 0000 2. 32 42. 36 44. 68 109.50 -64.82 AVG
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Orthogonal Axis: (X

Test Mode: UNII-3/TX AC80 Mode 5775MHz
Horizontal
80 dDuVim
2
X
1
40 X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
ulHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 11510. 2200 26. 33 12. 93 39. 26 54.00 -14.74 AVG
2 11510. 2300 36. 19 12. 93 49.12 68.30 -19.18 Peak
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TX A Mode_DUTY CYCLE

Duty cycle: TX DUTYMHz
Duty cycle = Ton /Trotal
Ton:1.44msec

T1otai:1.66msec

Duty cycle: 86.75%

Duty Factor= 10log(1/Duty cycle)
Duty Factor =0.62

@} REW 1 MHEz Delta 2 [T1 ]
*YBW 1 MHz 0.10 oF

Ref 10 dBm *Att Z0 dB SWT 2.5 ms

M}ffm‘.‘wiﬁ N | l e 4 ]

-0

.
ARKH | - )

Center 5.18 GHz 250 ps/

Date: 1Z2.JUN.Z2016 16:21:25

Note: The EUT was programmed to be in countinously transmitting mode and the transmit
duty cycle is not less than 98 %, so, the output power and power density should be cacluated

asOutput Power = Measured power + Ducy factor
Power Spectral Density = Measured density + Duty factor
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TX N20Mode_DUTY CYCLE

Duty cycle: TX DUTYMHz
Duty cycle = Ton /Trotal
Ton:1.35msec
T1otai:1.56msec
Duty cycle: 86.54%
Duty Factor= 10log(1/Duty cycle)
Duty Factor =0.63

@} REW 1 MHEz Delta 2 [T1 ]
*YBW 1 MHz 1.25 B

Ref 10 dBm *Att Z0 dB SWT 2.5 ms 1.565000 ms

10 Offee 1 4
1 \
ARITH
10 T T-ISTPUT T | Lve
H-20
30
H-ao
DB
50
a0
h h I K
0
|--50
-30
Center L5.745 GH=z 250 ps/

Date: 1Z2.JUNMN.Z201& 16:46:58

Note: The EUT was programmed to be in countinously transmitting mode and the transmit
duty cycle is not less than 98 %, so, the output power and power density should be cacluated

asOutput Power = Measured power + Ducy factor
Power Spectral Density = Measured density + Duty factor

Report No.: BTL-FCCP-2-1605C069A Page 170 of 228



i e

3TL

ZaNy
©p
P RER

TX N4OMode_DUTY CYCLE

Duty cycle: TX DUTYMHz
Duty cycle = Ton /Trotal
Ton:0.64msec

T1ota:0.88msec

Duty cycle: 72.73%

Duty Factor= 10log(1/Duty cycle)
Duty Factor =1.38

@} REW 1 MHEz Delta 2 [T1 ]
*YBW 1 MHz -0.10 dB
875.000000 ps

Ref 10 dBm *Att Z0 dB SWT 2.5 ms

10 Offget 1 giB Marker| 1 [T1

-0

Center 5.19 GHz 250 ps/

Date: 1Z2.JUNMN.Z201& 17:13:47

Note: The EUT was programmed to be in countinously transmitting mode and the transmit
duty cycle is not less than 98 %, so, the output power and power density should be cacluated

asOutput Power = Measured power + Ducy factor
Power Spectral Density = Measured density + Duty factor
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TX AC20Mode_DUTY CYCLE

Duty cycle: TX DUTYMHz
Duty cycle = Ton /Trotal
Ton:1.35msec
T1otai:1.57msec
Duty cycle: 85.99%
Duty Factor= 10log(1/Duty cycle)

Duty Factor =0.66

1 EK

T- IS PO T

I WA I

|- 70

|80

=80

Center 5.745 GHz 400 ps/

Date: 12.JUN.Z2016 16:57:586

Note: The EUT was programmed to be in countinously transmitting mode and the transmit
duty cycle is not less than 98 %, so, the output power and power density should be cacluated

asOutput Power = Measured power + Ducy factor
Power Spectral Density = Measured density + Duty factor
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TX AC40Mode_DUTY CYCLE

Duty cycle: TX DUTYMHz
Duty cycle = Ton /Trotal
Ton:0.66msec

T1ota:0.88msec

Duty cycle: 75.00%

Duty Factor= 10log(1/Duty cycle)

Duty Factor =1.25

@} REW 1 MHEz Delta 2 [T1 ]
*YBW 1 MHz 1
e -

Ref 10 dBm *att Z0 dB SWT 2.5 ms
10 Offget 1 giB Marker| 1 [T1
Lo ] ﬁ CRE ’-:w:
piaxn |

Center L5.755 GH=z 250 ps/

Date: 1Z2.JUNMN.Z201& 17:08:50

Note: The EUT was programmed to be in countinously transmitting mode and the transmit
duty cycle is not less than 98 %, so, the output power and power density should be cacluated

asOutput Power = Measured power + Ducy factor
Power Spectral Density = Measured density + Duty factor
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TX AC80Mode_DUTY CYCLE

Duty cycle: TX DUTYMHz
Duty cycle = Ton /Trotal
Ton:0.30msec

T1ota:0.54msec

Duty cycle: 55.56%

Duty Factor= 10log(1/Duty cycle)
Duty Factor =2.55

@} REW 1 MHEz Delta 2 [T1 ]
*YBW 1 MHz 0.02 B

Ref 10 dBm *Att Z0 dB SWT 2.5 ms

10 Offget 1 giB Marker| 1 [T1

» VAE AAARAN .

o
TAXH

M WA sl

Center 5.21 GHz 250 ps/

Date: 1Z2.JUN.Z201& 17:21:035

asOutput Power = Measured power + Ducy factor
Power Spectral Density = Measured density + Duty factor

SGL

Note: The EUT was programmed to be in countinously transmitting mode and the transmit
duty cycle is not less than 98 %, so, the output power and power density should be cacluated
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Test Mode: UNII-1/TX A Mode_CH36/CH40/CH48

Date:

Fef 20 dBm

*Att 30 dB

*RBW 300 kHz Del

*WBW 1 MHz
SWT 20 ms

20 Offpet 1 4B

S

Dl 5.632 dEm

-0

\‘

LVL

a0

Center 5.18 GHz

12.JUN.2016

lg:21:02

5 MHz/

Span 50 MH=

Channel Frequency 26dB Bandwidth 99% Occupied Bandwidth
(MHz) (MHz) (MHz)
CH36 5180 22.75 17.00
CH40 5200 23.59 17.00
CH48 5240 22.75 16.90
TX CH36
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e
L

= e

TX CH40

Date: 12.JUN.201€é 16:20:54

® “RBW 300 kHz Delta
*VBW 1 MH=z
Eef 20 dBm *Att 30 dB SWT 20 ms
20 Offpet 1 4B CEW 1700000 aQad MH=z
Mafpker| 1 [T1
.. . oo | EM
D1 6.09 dBn -
VIEW| ‘\M Talp 1
Ledd k| .
0 i o
Sl
10 Tejp 2
{ \ 5[ 208500000 GHz
2—rersa e \
-0
MMW“”p |
50
60
|- 10
F2
Fl
80 |
Center 5.2 GHz S MHz/ Span S50 MH=z
Date: 12.JUN.201€é 16:28:33
® “RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MH=z
Eef 20 dBm *Att 30 dB SWT 20 ms
20 Offpet 1 4B CEW 169
Matr ker
Y
- D1 6.3144 4B 3
--‘IE'{ ) MM Temp 1
visw il I 1 Z
= My
10 Tlemp 2
- 1B
J
|- 20 ﬁ\w
spe
ﬁ A J‘d‘\;{'ﬂm
50
60
|- 10
F2
Fl
80 |
Center 5.24 GHz S MHz/ Span S50 MH=z
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Test Mode: UNII-1/TXN20 Mode_CH36/CH40/CH48

ch | Frequency 26dB Bandwidth 99% Occupied Bandwidth
anne
(MHz) (MHz) (MHz)
CH36 5180 21.65 17.80
CH40 5200 20.69 17.80
CH48 5240 20.75 17.70
TX CH36
® *BEW 300 kHz Delta 1 [T1 ]
20 dBm *Att 30 dB ‘:‘E’: 1[]M:1U;L o -
\20 O.IE-f-_AL 1 48 4]
% . [ em L- [T1 :j 1 .
il i il “"""’“"\f T Nz _..‘_"‘_‘_;: ,”_ri o
| 10 /{M \ Camp 2| [T1 OBW] :
--20 ]
- D2 ~27.06 B
-40 M -\Mm 3DB
A M"MM
Center L5.18 GH=z 5 MHz/ Span 50 MH=
Date: 12_.JUN.2016 16:42:13
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TX CH40

® *RBW 300 kHz Delta 1 [T1 ]
*VEW 1 MH=z 0.08 4B
ref 20 dBm *Att 30 dB SWT 20 ms 20.690000000 MHz
20 Offpet 1 4B OBW 17800000000 MH=
Marker| 1 [T1
| alze ap |IEE
D1 5.45[1 dBm 1 2 0909 CHz
L Py
TIEw M‘\r\/‘\(“"-'\"—ﬂ_, || Temp 1 7]
0 = T e Ly
Sl 00 GH=z
Temp 2 ]
10 T 45 dim
&l 2z08%00Q00 GHz
=l e na g i
oy M Nm« \‘“\
Wy
spe
50
60
|- 10
2
r
-80
Center 5.2 GHz S MHz/ Span S50 MH=z
Date: 12.JUN.201¢é 16:43:32
® *RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MH=z -0.03 4B
ref 20 dBm *Att 30 dB SWT 20 ms 20.750000000 MHZ

20 Offpet 1 4B

L1¢

D1 2.90@ dBwm

Temp 2
10 ko

=20

D2 -?:_noz‘fﬂum 1\
|20 qFK ! \c'l‘l
Yyod

60

-80

Center 5.24 GHz S MHz/ Span S50 MH=z

Date: 12.JUN.201€é 16:44:48
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Test Mode: UNII-1/TX N40 Mode_CH38/CH46
Frequency 26dB Bandwidth 99% Occupied Bandwidth
Channel
(MHz) (MHz) (MHz)
CH38 5190 40.40 36.40
CH46 5230 40.39 36.40
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Ref 20 dBm *Att 30 dB

TX CH38

*RBW 300 kHz D
*VEW 1 MHEz
SWT 20 ms 40.3

MHEZz

20 Cffget 1 diB

S6L400000000 MA=
1 [T1

10
5L1
Temp 1
Dl -4. .
Tz
Temp
10 :
slzo8200p00 GHz
|20
i re—=rrre e e -

o el
&0
L0
2
F[1
an
Center 5.1% GHz 10 MH=Z/ Span 100 MHz
Date: 12.JUN.2016& 17:13:24
® *HEW 300 kHz 1 [T1 ]
*VEW 1 MHEz
Ref 20 dBm *Att 30 dB SWT 20 ms
20 Offget 1 4B
10
p_r3
= | (] o — . .y A
. T ‘N"le 7T L
o DR
10 -
=3l42 dEm
slz48200000 GHz
-0 !
30

M"‘M

&0

-0

a0

Center 5.23 GHz

Date: 12.JUN.2016 17:14:40

10 MH=Z/ Span 100 MHEz
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Test Mode: UNII-3/ TX A Mode_CH149/CH157/CH165

ch | Frequency 6dB Bandwidth 99% Occupied Bandwidth Limit
anne
(MHz) (MHZz) (MHz) (kHz)
CH149 5745 16.45 16.40 >=500
CH157 5785 16.50 16.40 >=500
CH165 5825 16.41 16.40 >=500
TX CH 149
® *RBW 100 kHz Delta 1 [T1 ]
*WBW 300 kHEz 0.43 dB
Fef 20 JdBm *Att 30 4B SWT 20 ms 16.450000000 MEz
20 Offpet 1 4B BW 16400000 MHEz
» Markar| 1 [T1 e e Em
% B R dr 1] a i u'\.\ ALl b -

13 T Tt g
. TET v .
L 2. 745 P
536800000 GHs
Temp 2| [T

10 -
g -

20

a0

Center 5.745 GHz & MHz/ Span 50 MHzZ

Date: 12.JUN.2016 16:34:42
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TX CH
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“REW 100 kHz
*WVEW 300 kHz

Delta 1

0.98 de

Date: 12.JUN.201€é 16:28:43

TXCH

165

Eef 20 dBm *Att 30 dB SWT 20 ms 5.499950000 MHz
20 Offpet 1 4B OBW 16400000000 MH=
Marker| 1 [T1
. =
= a0 GHz
—
" D1 2.18[7 dBm UL
VIEW|
v T3 e Jljllﬂ ijJéh TR Lvy
D2 31.813 dpr =% =1 oo
Temp 2
10 1E i
> dEm
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|- z0 f \
—30 LﬂJ Lﬁ
v
3DB
N " 1%
b J'\-hw
60
|- 10
F2
Fl |
-&0
Center 5.785 GHz S MHz/ Span S50 MH=z

® *REW 100 kHz Delta
*WVEW 300 kHz
Ref 20 dBEm “ATtt 30 dB SWT 20 ms
20 oOffpet 1 4B
10
L_£x Dl 2,467 dBw e
VIEW|
o ni i I i Il-
D2 1.533 dpmy =
10 Temp 2
=20 H ‘\‘
[ ., 1\

60

-80

HlmveL

Center 5.825 GHz S MHz/

Date: 12.JUN.201€é 16:40:03

Span S50 MH=z
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Test Mode: UNII-3/ TX N20 Mode_CH149/CH157/CH165

ch | Frequency 6dB Bandwidth 99% Occupied Bandwidth Limit
anne
(MHz) (MHz) (MHz) (kHz)
CH149 5745 17.09 17.60 >=500
CH157 5785 17.05 17.60 >=500
CH165 5825 17.19 17.60 >=500
TX CH 149
® *BEW 100 kHz Delta 1 [T1 ]
20 dBm *AtLt 30 dE ‘:‘E’: iﬁomrﬂx ) : b
\20 O.IE et 1 4B
% P Dl 2 £ dEm : i 1 1] L - IO [lJ _11: ]. ., u‘m .
/? NT\ O i
P ol
B o F2
Center L5.T745 GH=z 5 MHz/ Span 50 MH=z
Date: 12_.JUN.2016 16:46:43
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TX CH 157

*REW 100 kH=
*WVBW 300 kH=z

Delta 1 [T1

@

Ref 20 dBm *Att 30 4B SWT 20 ms 17.050
zo Offpet 1 ¢iB F.600000p00 MHEZ
1 [Tl
10 ] e | A |
L £y )
= Dl 2.0
0 l i ‘ = TIET | LvL
D2 i o e
10
20
[, i )
3DB
py Jb“"‘w
(1]
L_ 70
| Fz
F1
-80 |
Center 5.785 GHz 5 MHz/ Span 50 MH=z
Date: 12.JUN.Z201& 16:48:1%9

TX CH 165

*REW 100 kH=z
*VEBW 300 kHz

Ref 20 dBm *Aatt 30 dB SWT 20 ms
20 Offpet 1 diB
10
L £y
& |,
Dl 2.756 dBm
hoddulh b X
= D2 -j8.756 dp i -
20
40
3DB
a0
uwvl” ]va Akt
(1]
L_ 70
| Fz
Fl
-80 |
Center 5.825 GH:z 5 MHz/ Span 50 MHz
Date: 12.JUN.Z201& 1€:49:55
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Test Mode: UNII-3/ TX N40 Mode_CH151/CH159

channel Frequency 6dB Bandwidth 99% Occupied Bandwidth Limit

(MHz) (MHz) (MHz) (kHz)
CH151 5755 36.20 36.40 >=500
CH159 5795 36.10 36.40 >=500
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Fef 20

Bm

*ALt 30 dB

TX CH 151

*FBW 100 kHz Delts
*VBW 300 kHz
SWT 20 ma 36
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o -7

L 10
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= CADTF
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10 MEz/

TX CH 159

*EBW 100 kHz Delts
*WBW 300 kEz

Span 100 MH=Z
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Ma
10
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Test Mode: UNII-1/TX AC20 Mode_CH36/CH40/CH48

ch | Frequency 26dB Bandwidth 99% Occupied Bandwidth
anne
(MHz) (MHz) (MHz)
CH36 5180 21.39 17.70
CH40 5200 21.40 17.70
CHA48 5240 20.75 17.70
TX CH36
® *RBW 300 kHz Delta 1 [T1 ]
*YVBW 1 MHE=z 0.44 48
Fefl 20 JdBm Attt 30 SWT 20 ms MEz
2o Offpet 1 4B iz
Elﬁﬁ . sHZ
= | ol 0. 4@y Arm

a0

Date:

Center

12.JUN.2016

5.18 GHz

la:51

=58

5 MHz/

Span 50 MH=
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Mar ker
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Temp 1
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Test Mode: UNII-1/TX AC40 Mode_CH38/CH46
Frequency 26dB Bandwidth 99% Occupied Bandwidth
Channel
(MHz) (MHz) (MHz)
CH38 5190 40.70 36.40
CH46 5230 40.20 36.20
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TX CH38

® *REW 300 kHz
*VEW 1 MHz

Ref 20 dBm *Att 30 4B SWT 20 ms=

zo offpet 1 4B

.
&= |, B o TMM&TIJ-MI AT
10
|
) 435 Wiz
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- 60
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Center 5.1% GHz 10 MHz/

Date: 12.JUN.2016 17:03:0%

TX CH46

® *REW 300 kHz
*VEW 1 MHz

Ref 20 dBm *Att 30 4B SWT 20 ms=

Span 100 MHEz

zo offpet 1 4B
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T e
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=40

T
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70

a0

Center 5.23 GHz 10 MHz/

Date: 12.JUN.2016 17:05:33
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Test Mode: UNII-1/TX AC80 Mode_CH42

--70

ch | Frequency 26dB Bandwidth 99% Occupied Bandwidth
anne
(MHz) (MHz) (MHz)
CH42 5210 87.61 75.60
TX CH42
® *RBW 300 kHz Delta [T1 ]
*YVBW 1 MHE=z 1.30 48
Fefl 20 JdBm *ALL 30 dB SWT 20 ms 27 . G0E05 MEz
2o Offpet 1 4B 00000 MEz
B DY PO
% |, Tamp 1 [:I" OBW] o
. Dl 09 cBm T F T A F 'Tm: : 1t
30 Dz —33m13u: I

80

a0
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12.JUN.2016 17:20:47

20 MEzZ/

Span 200 MH=
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Test Mode: UNII-3/ TX AC20

Mode_CH149/CH157/CH165

ch | Frequency 6dB Bandwidth 99% Occupied Bandwidth Limit
anne
(MHz) (MHz) (MHz) (kHz)
CH149 5745 17.09 17.60 >=500
CH157 5785 17.05 17.60 >=500
CH165 5825 17.19 17.60 >=500
TX CH 149
® *REW 100 kHz Delta 1 [T1 ]
“YBW 300 kHz -0.18 o8B
Ref 20 dBm “ALt 30 oB SWT 20 me 17.090000000 MEz
20 Offfet 1 4B B 17). 600000 MEz
» Markar [Tl . -
REr : P - Temp 1 I'T‘\'—‘- 1 N
= | D1 1.814 dbm . [ 0 S —— i -
: NN/,!
Center 5.745 GHz & MHz/ Span 50 MHzZ
Date: 12.JUN.2016 16:57:41
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TX CH 157

*REW 100 kHz Delta 1
*VBW 300 kH=z

0 MHz

3DB
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*VEBW 300 kHz

Span 50 MH=z
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Ref 20 dBm *Att 30 4B SWT 20 ms=
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Test Mode: UNII-3/ TX AC40 Mode_CH151/CH159

Channel Frequency 6dB Bandwidth 99% Occupied Bandwidth Limit
(MHz) (MHz) (MHz) (kHz)

CH151 5755 36.50 36.40 >=500

CH159 5795 36.50 36.40 >=500
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TX CH 151
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*WEBW 300 kHz

Wi
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Fef 20 dBm *Att 30 dB SWT 20 ms
zo Offpet 1 4B i
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Fef 20 dBm *Att 30 dB SWT 20 ms MEz
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ﬂm Temg 1
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Test Mode: UNII-3/ TX AC80 Mode_CH155

ch | Frequency 6dB Bandwidth 99% Occupied Bandwidth Limit
anne
(MHz) (MHz) (MHz) (kHz)
CH155 5775 76.00 75.60 >=500
TX CH 155
® *RBW 100 kHz Delta 1 [T1 ]
20 dBm *Att 30 dBE h::fiﬁ 3301::12 .-'!'..'.".".".'""_. i
2.0 Offpet 1 4B
m _— :_ .-.'J.-... 1
&= |, so
L D1l -9.1092 dbmf——rr P I L TemD 211 SRR _
Dz 15.192 'WM B | SR " '- ._

+—d 1y
ALY
70
F3
1
-80 |
Center 5.775 GH=z 20 MEZ/ Span 200 MH=

Date: 12.JUN.2016 17:24:16
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ATTACHMENTF - MAXIMUM OUTPUT POWER

Report No.: BTL-FCCP-2-1605C069A

Page 198 of 228



E(R 3
— = +
sSLL é@*
= %
Test Mode: UNII-1/TX A Mode
Output
Frequency | Output Power Power+Duty Limit Limit
Channel Duty Factor
(MHz) (dBm) Factor (dBm) (Watt)
(dBm)
CH36 5180 16.64 0.62 17.26 30.00 1.00
CH40 5200 17.17 0.62 17.79 30.00 1.00
CH48 5240 17.35 0.62 17.97 30.00 1.00
Test Mode: UNII-1/TX N20 Mode
Output
Frequency | Output Power Power+Duty Limit Limit
Channel Duty Factor
(MHz) (dBm) Factor (dBm) (Watt)
(dBm)
CH36 5180 17.26 0.63 17.89 30.00 1.00
CH40 5200 17.24 0.63 17.87 30.00 1.00
CH48 5240 17.21 0.63 17.84 30.00 1.00
Test Mode: UNII-1/TX N40 Mode
Output
Frequency | Output Power Power+Duty Limit Limit
Channel Duty Factor
(MHz) (dBm) Factor (dBm) (Watt)
(dBm)
CH38 5190 16.21 1.38 17.59 30.00 1.00
CH46 5230 16.35 1.38 17.73 30.00 1.00
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Test Mode: UNII-3/ TX A Mode
Output
Frequency | Output Power Power+Duty Limit Limit
Channel Duty Factor
(MHz) (dBm) Factor (dBm) (Watt)
(dBm)
CH149 5745 17.90 0.62 18.52 30.00 1.00
CH157 5785 17.88 0.62 18.50 30.00 1.00
CH165 5825 17.84 0.62 18.46 30.00 1.00
Test Mode: UNII-3/TX N20 Mode
Output
Frequency | Output Power Power+Duty Limit Limit
Channel Duty Factor
(MHz) (dBm) Factor (dBm) (Watt)
(dBm)
CH149 5745 17.61 0.63 18.24 30.00 1.00
CH157 5785 17.71 0.63 18.34 30.00 1.00
CH165 5825 17.68 0.63 18.31 30.00 1.00
Test Mode: UNII-3/ TX N40 Mode
Output
Frequency | Output Power Power+Duty Limit Limit
Channel Duty Factor
(MHz) (dBm) Factor (dBm) (Watt)
(dBm)
CH151 5755 16.54 1.38 17.92 30.00 1.00
CH159 5795 16.59 1.38 17.97 30.00 1.00
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Test Mode: UNII-1/TX AC20 Mode
Output
Frequency | Output Power Power+Duty Limit Limit
Channel Duty Factor
(MHz) (dBm) Factor (dBm) (Watt)
(dBm)
CH36 5180 17.26 0.66 17.92 30.00 1.00
CH40 5200 17.31 0.66 17.97 30.00 1.00
CH48 5240 17.22 0.66 17.88 30.00 1.00
Test Mode: UNII-1/TX AC40 Mode
Output
Frequency | Output Power Power+Duty Limit Limit
Channel Duty Factor
(MHz) (dBm) Factor (dBm) | (Watt)
(dBm)
CH38 5190 16.31 1.25 17.56 30.00 1.00
CH46 5230 16.41 1.25 17.66 30.00 1.00
Test Mode: UNII-1/TX AC80 Mode
Output
Frequency | Output Power Power+Duty Limit Limit
Channel Duty Factor
(MHz) (dBm) Factor (dBm) (Watt)
(dBm)
CH42 5210 13.22 2.55 15.77 30.00 1.00
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Test Mode: UNII-3/TX AC20 Mode
Output
Frequency | Output Power Power+Duty Limit Limit
Channel Duty Factor
(MHz) (dBm) Factor (dBm) (Watt)
(dBm)
CH149 5745 17.55 0.66 18.21 30.00 1.00
CH157 5785 17.45 0.66 18.11 30.00 1.00
CH165 5825 17.54 0.66 18.20 30.00 1.00
Test Mode: UNII-3/TX AC40 Mode
Output
Frequency | Output Power Power+Duty Limit Limit
Channel Duty Factor
(MHz) (dBm) Factor (dBm) (Watt)
(dBm)
CH151 5755 16.69 1.25 17.94 30.00 1.00
CH159 5795 16.92 1.25 18.17 30.00 1.00
Test Mode: UNII-3/TX AC80 Mode
Output
Frequency | Output Power Power+Duty Limit Limit
Channel Duty Factor
(MHz) (dBm) Factor (dBm) (Watt)
(dBm)
CH155 5775 15.24 2.55 17.79 30.00 1.00
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ATTACHMENTG - POWER SPECTRAL DENSITY
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Test Mode: UNII-1/ TX A Mode_CH36/CH40/CH48

] Power Density+Duty o
Frequency | Power Density Limit
Channel Duty Factor Factor
(MHz) (dBm/MHz) (dBm/MHz)
(dBm/MHz)
CH36 5180 0.77 0.62 1.39 17.00
CH40 5200 -2.09 0.62 -1.47 17.00
CH48 5240 1.98 0.62 2.60 17.00
CH36
® *REW 1 MH=z Marker 1 [T1 ]
*VEBW 3 MH=z 0.77 dBm
Fef 20 dBm Attt 30 4B SWT 20 ms 5.172400000 GHz
zo Offget 1 4B
10 ﬂ
L R 1
= |

h 4
0
-\/’\IW\J"!WV‘\'\\\
10
H-20
30
SWH 100 pf Ao 3oe
- 40

‘/_/"/ \
::"L'Q'//‘- e
g0
- 70
&0
Center 5.18 GHz & MHz/ Span 50 MH=
Date: 12.JUN.2016 16:21:12
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Test Mode: UNII-1/TX N20 Mode_CH36/CH40/CH48

] Power Density+Duty o
Frequency | Power Density Limit
Channel Duty Factor Factor
(MHz) (dBm/MHz) (dBm/MHz)
(dBm/MHz)
CH36 5180 -5.46 0.63 -4.83 17.00
CH40 5200 -2.52 0.63 -1.89 17.00
CHA48 5240 -1.64 0.63 -1.01 17.00
CH36
® *REW 1 MH=z Marker 1 [T1 ]
20 dBm *ALL 30 dB ‘:—i: 3[]M:1Eti 5.1 ._- ‘I I ;:I
\20 O.IE et 1 4B
10 E
m.-
== B N LVL
10 Il Af A AR
/U\Uj Y v MUV uJ’\J \
’ Y
| ., fm",—”ﬂf \J\‘&\F\_‘_‘
Pl ]
Center L5.18 GH=z 5 MHz/ Span 50 MH=
Date: 12_.JUN.2016 16:42:22
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Fef 20 d4dBm *Att 30 dB

CH40

*FEBW 1 MH=z
*WBW 3 MHz
SWT 20 ma

Marker 1 [T1 ]

zo Offpet 1 4B

10

preonebiiin,

L0

30

SWH 100 f 100

80

--70

a0
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Date: 12.JUN.2016 16:43:41

Fef 20 d4dBm *Att 30 dB

5 MHz/

CH48

*FEBW 1 MH=z
*WBW 3 MHz
SWT 20 ma

Span 50 MH=

Marker 1 [T1 ]

zo Offpet 1 4B
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L0

30

SWH 100 f op

TO

-80

Center 5.24 GHz

Date: 12_.JUN.2016 16:44:57
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Test Mode: UNII-1/TX N40 Mode_CH38/CH46

) Power Density+Duty o
Frequency | Power Density Limit
Channel Duty Factor Factor
(MHz) (dBm/MHz) (dBm/MHz)
(dBm/MHz)
CH38 5190 -15.21 1.38 -13.83 17.00
CH46 5230 -3.86 1.38 -2.48 17.00
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CH38

® *RBW 1 MH=z
“VBW 3 MHE=z

Fef 20 dBm *Att 30 dB SWT 20 ms

20 Offpet 1 4B
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30
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Center 5.19% GHz 10 MHE=Z/

Date: 12.JUN.2016 17:13:34

CH46

® *RBW 1 MH=z
“VBW 3 MHE=z

Fef 20 dBm *Att 30 dB SWT 20 ms
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20 Offpet 1 4B
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Center H5.23 GHz 10 MHE=Z/

Date: 12.JUN.2016 17:14:50
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Test Mode: UNII-3/TX A Mode_CH149/CH157/CH165

Power
Frequency | Power Density Density+Duty Limit
Channel Duty Factor
(MHz) (dBm/500kHz) Factor (dBm/500kHz)
(dBm/500kHz)
CH149 5745 -0.86 0.62 -0.24 30.00
CH157 5785 -4.76 0.62 -4.14 30.00
CH165 5825 -1.78 0.62 -1.16 30.00
TX CH149
® :RZD[-\T _ MEz Marker 1 [Tl._‘ B
L1 Ex
Ly 1
m I T LVL
;uLMthwﬁJwvwk

B /,..4/"'!# \4\‘_
_=n..r’d \\"\'\H‘“
&0
70
80
Caenter 5.745 GHz 5 MEz/ Span 50 MHz
Date: 12.JUN.2016 16:34:11
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TX CH157

*REW 1 MH=zZ
*YBW 3 MHz
*Att 30 4B EWT 20 me

offeet =2 giB

1
T -
& m
» .\M,M
20
-2

SWH 100 pf

Center 5.785 GHz

Date: 12.JUN.2016
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16:38:55

TX CH165

*REW 1 MH=zZ
*YBW 3 MHz
*Att 30 4B EWT 20 me

Span 50 MH=z

offeet =2 giB

[pa

Center 5.825 GHz

Date: 12.JUN.2016

S MHz/

16:40:13

Span 50 MH=z
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Test Mode: UNII-3/ TX N20 Mode_CH149/CH157/CH165

Power
Frequency | Power Density Density+Duty Limit
Channel Duty Factor
(MHz) (dBm/500kHz) Factor (dBm/500kHz)
(dBm/500kHz)
CH149 5745 -1.62 0.63 -0.99 30.00
CH157 5785 -5.47 0.63 -4.84 30.00
CH165 5825 =717 0.63 -6.54 30.00
TX CH149
® e e
Ref 18 dEm *Att 30 dB Z;I ;3“';; """""" _-:
10 “
N 1
&= |°
i, ) W\Nw
- N’MI \”‘\.\
Center 5.745 GH= 5 MHz/ Da 0 MHE
Date: 12_.JUN.2016 16:46:53
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Fef 18 dBm *ALL

TX CH157

*REW 1 MH=z Marker 1 [T1 ]
*VBW 3 MH=z =5.47 dBm
30 dB SWT 20 ms 5.780700000 GHz

Offset -2 4B

30

SWH 100

Center 5.7856 GHz

Date: 12.JUN.2016 16:48:29

& MHz/ Span 50 MH=

TX CH165

Date: 12.JUN.2016 16:50:04

® *REW 1 MHz Marker 1 [T1 ]
*WBW 3 MH=z =7.17 dBm
Fef 18 dBm *Att 30 dB SWT 20 ms 5.820400000 GHz
Offset -2 4B
B =
L
D |
1 LVL
30
SWH 100 pf yap 3oe
| a0 rr,f
L_ 50 Al
™"
’_,.//‘ M|
&0
| 0
Center 5.825 GHz & MHz/ Span 50 MH=
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Test Mode: UNII-3/ TX N40 Mode_CH151/CH159

Power
Frequency | Power Density Density+Duty Limit
Channel Duty Factor
(MHz) (dBm/500kHz) Factor (dBm/500kHz)
(dBm/500kHz)
CH151 5755 -5.86 1.38 -4.48 30.00
CH159 5795 -9.11 1.38 -7.73 30.00
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Ref 1% dEm

TX CH151

*EBW 1 MHEz
*VBW 3 MH=

*Att 30 dB SWT 20 ms

Marker 1 [T1 ]

S.758400000 GEHz

Cffzet -2 dE

-
&= |
1
10
20
.,

EWH 100 f

Center 5.755 GHz

Date: 12.JUN.Z2016

®

Ref 1% dEm

10 MHz/

17:16:13

TX CH159

*EBW 1 MHEz
*VBW 3 MH=

*Att 30 dB SWT 20 ms

Span 100 MH=z

Marker 1 [T1 ]
9.11 dBm

5.795400000 GEHz

Cffzet -2 dE

-

10

20

PANANN

EWH 100 f

Center 5.755 GHz

Date: 12.JUN.Z2016

10 MHz/

17:17:24

Span 100 MH=z
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Test Mode: UNII-1/TX AC20 Mode_CH36/CH40/CH48

) Power Density+Duty o
Frequency | Power Density Limit
Channel Duty Factor Factor
(MHz) (dBm/MHz) (dBm/MHz)
(dBm/MHz)
CH36 5180 -4.46 0.66 -3.80 17.00
CH40 5200 -7.79 0.66 -7.13 17.00
CH48 5240 -1.66 0.66 -1.00 17.00
CH36
® *REW 1 MH=z Marker 1 [T1 ]
*VEBW 3 MH=z =4.448 dBm
Fef 20 dBm Attt 30 4B SWT 20 ms 5.172400000 GHz

zo Offset 1 4B

10 /I\MMM"’\WM«»\
H-20
30
SWH 100 pf yop 3oe
- 40

S ~

[ /} \“\x,_
—/__/’,— I —
g0
- 70
&0
Center 5.18 GHz & MHz/ Span 50 MH=
Date: 12.JUN.2016 16:52:08
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CH40

® *RBW 1 MH=z
“VBW 3 MHE=z

Fef 20 dBm *Att 30 dB SWT 20 ms

2o Offgetr 1 4B
L Ex
g
B |,
LVL
10 WWMN/\,\
| -5
30
SWH 100 pf PP ape
-4 J{/ﬂ
L 50 /
[ \\\\_
.—H_’/ —
&0
|- 70
a0
Center 5.2 GHz & MHz/ Span 50 MH=
Date: 12.JUN.2016 16:53:39
® *RBW 1 MHz
*WBW 3 MH=z
Fef 20 dBm *Att 30 dB SWT 20 ms
2o Offgetr 1 4B
L Ex
g
B |,
LVL
10
| -5
30
SWH 100 pf op ape

80

--70

a0

Center H.24 GHz 5 MHz/

Date: 12.JUN.2016 16:54:40

Span 50 MH=
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Test Mode: UNII-1/TX AC40 Mode_CH38/CH46

) Power Density+Duty o
Frequency | Power Density Limit
Channel Duty Factor Factor
(MHz) (dBm/MHz) (dBm/MHz)
(dBm/MHz)
CH38 5190 -7.21 1.25 -5.96 17.00
CH46 5230 -8.29 1.25 -7.04 17.00
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CH38

® *RBW 1 MH=z
“VBW 3 MHEz

Ref 20 dBm *ALL 30 dB SWT 20 ma

zo Offpet 1 4B

. [+ ]
-
&=z |,
LVL
1
B fﬁﬁi
.o

30
SWH 100 |of / ) $OB
-4 Ao

fees 1) \‘U\_,\_\‘
80

-0
&0

Center 5.19 GHz 10 MHEzZ/ Span 100 MH=Z

Date: 12.JUN.2016 17:03:189

CH46

® *RBW 1 MH=z
“VBW 3 MHEz

Ref 20 dBm *ALL 30 dB SWT 20 ma

zo Offpet 1 4B

.. Vel S el

30
EWH 100 f 0 OB

B / \
" /_n./_""/-_ \\
| T ]

T

=80
Center L.23 GHz 10 ME=Z/ Span 100 MH=

Date: 12_.JUN.2016 17:05:42
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Test Mode: UNII-1/TX AC80 Mode_CH42

] Power Density+Duty o
Frequency | Power Density Limit
Channel Duty Factor Factor
(MHz) (dBm/MHz) (dBm/MHz)
(dBm/MHz)
CH42 5210 -14.17 2.55 -11.62 17.00
CH42
® *REW 1 MH=z Marker 1 [T1 ]
20 dBm *AtLt 30 dBE h‘:fi? j[]M::f __11'1 :-%m
2.0 Offpet 1 4B
10 ll
m.-
= Lo LVL
H-10 i
. Mm«w\,ﬂ/m«vwwﬂ
o Moy |
J—*”HMFWUA’n bHAM‘uﬁ‘"L-m

Center 5.21 GHz

Date: 12.JUN.2016 17:21:00

20 MEzZ/

Span 200 MH=
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Test Mode: UNII-3/ TX AC20 Mode_CH149/CH157/CH165
Power
Frequency | Power Density Density+Duty Limit
Channel Duty Factor
(MHz) (dBm/500kHz) Factor (dBm/500kHz)
(dBm/500kHz)
CH149 5745 -2.81 0.66 -2.15 30.00
CH157 5785 -2.93 0.66 -2.27 30.00
CH165 5825 -2.27 0.66 -1.61 30.00
TX CH149
@ e
Ref 18 dEm *Att 30 dB Z;I ;'eri.;
10 “
*
frrev i . .
., MAJMWMWMMMJ\
.. EWEH 00 ;;/J \ 3DB
A RN
1 Mﬂ““wkﬂﬁ
Center 5.745 GH= 5 MHz/ Span 50 MH=
Date: 12.JUN.201& 16:57:51
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TX CH157

® *REW 1 MHz Marker 1 [T1 ]
*YVEBW 3 MHz =2.%3 dBm

Fef 18 dBm *Att 30 dB SWT 20 ma E.783200000 GHz

.. M&%ﬁ“ﬂﬂﬂﬂ.

) r/Uu V“UJ“W

Center 5.7856 GHz & MHz/ Span 50 MH=

Date: 12.JUN.2016 16:59:23

TX CH165

® *REW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -2.2

Fef 18 dBm *Att 30 dB SWT 20 ma £.820400000 GHz

, deLM%MmMMaUMMM.

" \

Date: 12.JUN.2016 17:00:28

-5
80
70
Center 5.825 GHz & MHz/ Span 50 MH=
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Test Mode: UNII-3/ TX AC40 Mode_CH151/CH159

Power
Frequency | Power Density Density+Duty Limit
Channel Duty Factor
(MHz) (dBm/500kHz) Factor (dBm/500kHz)
(dBm/500kHz)
CH151 5755 -7.67 1.25 -6.42 30.00
CH159 5795 -14.00 1.25 -12.75 30.00
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Ref 1% dEm

TX CH151

*EBW 1 MHEz
*VBW 3 MH=

*Att 30 dB SWT 20 ms

Marker 1 [T1 ]
F.e7 dBm

S.739400000 GEHz

Cffzet -2 dE

-

10

20

EWH 100 f

Center 5.755 GHz

10 MHz/

Span 100 MH=z

Date: 12.JUN.2016 17:08:45
® “REW 1 MHz Marker 1 [T1 1
*YVBW 3 MHE=z 14.00 ABm
Fef 15 dBm *Att 30 dB SWT 20 ms 5.795400000 GEHz
cffget -2 qB
10
O -
&=
10 -
F
L5
SWH 100 £ 10h
—4
* d_,hf'_‘/'//
60 NN“‘_'“"‘-——-—‘
L9
| ¢

Center 5.755 GHz

Date: 12.JUN.Z2016

10 MHz/

17:10:51

Span 100 MH=z
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Test Mode: UNII-3/ TX AC80 Mode_CH155

Power
Frequency | Power Density Density+Duty Limit
Channel Duty Factor
(MHz) (dBm/500kHz) Factor (dBm/500kHz)
(dBm/500kHz)
CH155 5775 -14.09 2.55 -11.54 30.00
TX CH155
® *REW 1 MEz Marker 1 [:l B
Fef 15 dBm *Att 30 dB :ET QOMan; 5 ?15'4;;";'[::']‘ ;I.:;‘
cffget -2 qB
o
.
m ’ LVL
10 T
A bidiutali
50 MM L\l‘l\)-\_..
J:§WPJ‘ Mﬁlx*;ﬂ’”—*w
;e“xlll_er 5.775 GH=z 20 MH=z/ Span 200 MHz

Date: 12.JUN.201e 17:24:28
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ATTACHMENTH-FREQUENCY STABILITY
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[Test Mode: UNII-1

Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
(V) 5180.0000
132 5180.0000
120 5179.9950
108 5180.0000
Max. Deviation (MHz) 0.0000
Max. Deviation (ppm) 0.0000

Temperature vs. Frequency Stability

Temperature Measurement Frequency (MHz)

(C) 5180.0000

0 5179.9999

10 5179.9999

20 5179.9950

30 5180.0150

40 5180.0150

45 5180.0150
Max. Deviation (MHz) 0.0150
Max. Deviation (ppm) 2.8958
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[Test Mode: UNII-3

Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
(V) 5745.0000
132 5745.0150
120 5745.0150
108 5745.0150
Max. Deviation (MHz) 0.0150
Max. Deviation (ppm) 2.6110

Temperature vs. Frequency Stability

Temperature Measurement Frequency (MHz)

(C) 5745.0000

0 5745.0000

10 5745.0000

20 5745.0150

30 5745.0000

40 5744.9999

45 5744.9999
Max. Deviation (MHz) 0.0150
Max. Deviation (ppm) 2.6110
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